Parts
Manual
1IS5000Z Series

Zero-Turn Riding Mower

nnnnnnnnnnnnnnnnnnnnnnnnnnnnnn

(&

W;!gg'

Models:
5901070
5901071
5901073
5901074
5900201
5900203
5900204

Ferris Industries
5375 North Main Street
Munnsville, NY 13409 USA

800-933-6175 5022903

Revision 13
Rev. Date:  1/2006

TP 400-7061-13-5Z-F







Table Of Contents

MODEL COMPONENTS PAGE
Main Frame & Front SUSPENSION GIOUP ......uuiuiiiiieiesiiiittteeeessitteeteaeeaassataaseaeteaeseasssstsssseeaaeesaasssaeeeaeasasssbaseateeesaassssbeneaaeenan, 4
Hood, Bumper & Shield Group - Diesel (Early MOAEIS) ...ttt a e e 6
Hood, Bumper & Shield Group - Diesel (Later MOAEIS) ..........ueuiiiiiiiiieieeie et e e e e e ee e e e e e e e 8
Hood, BUMPET & SHI€IA GIOUP = GAS ...coiiiiiiiiiiie ettt ettt e ettt e e e e e bt bttt e e e e e e e a bbbt e e e e e e e aanbbe et e e e e e s snbbaneeeaeeenannns 10
FIOOr PN & BraKE COVET GIOUP ....eteeiiiiiieiiiiiiit e e ettt e e e e e ettt ettt e e e e s bbb ee et eeeee o s s b bbe e et e e e e e s bbb e e e e e e s aannbbbbeeeeae e e anbbnbreeeeeeaan 12
Seat COMPAITMENT GIOUD ....uuiiiiiieeiiiiiir ittt e e ettt e e e e et e e e e e e st e e et e e e e e aaas e ettt e e e e assasre e et e e e aasannree e e e e e e e astn e e eeeesenaasnnnreeeas 14
SEAL & MOUNT GIOUP ..eeeiieiiitte et e ettt e ettt e e e e ettt e e e e e et e e e e ee e e e et e e et e e e e e s e sn s e et e e e e ae s e e e e e e e e e aasnnn e e e eeeesnnennneeeees 16
Fuel Supply Hose & Tank Replacement Parts Group - DIESEI .......cooiiuiiiiiiii et 18
Fuel Supply Hose & Tank Replacement PartS GroOUP = GAS .....cciiaeiiiuuriiiiiaaeaaiitiieieeae e e e aiteteea e e e s s antseeeeeaeeaaansnneeeeeaesnsaneeees, 20
Fuel Tank & Mount Group (Early MOGEIS) ........uuiiiiiiiiiiiiiiie ettt e et e e e e et e e e e e e s e et e eeaeseesantaaaeeeeas 22
Fuel Tank & Mount Group (LAter MOEIS) .....cccueiiiiiieie ettt e e e et e e e e e e e e e et e e e e e e st b e et eaeeessntbaaaeeaeeseansnenes 24
Instrument & Control Panel Group - Diesel (S/N: 880 & DEIOW) .......ccoiiiiiiiiiiiii it 26
Instrument & Control Panel Group - Diesel (S/N: 881 & @DOVE) .......cuuviiiiiiiiiiiiiie ettt e 28
INStrument & CONIOl PANEI GIOUP = G@S ....oiiiiiiiiiiiiiieie ettt ettt e e e e e bbbttt e e e e e e o bbbee e e e e e e s aabbbseeeeeeeaabnbbbeeeeaeeanannees 30
Engine Accessories Group - DieSel (Early MOUEIS) .......cooii ittt e e e ebe e e e e 32
Engine Accessories Group - DieSel (LAter MOUEIS) .......uuiiiieiiiiiiiiii ettt e e e et a e e e e e st e e e e e e e s stbaeaeaaeen, 36
ENQINE ACCESSOES GIOUP = GAS ..euuriieeiuirieeiiieee ettt e e aste e e st e e sa bt e s ek be et e e s et e e aas bt e e ek et e e as b et e e aa b e e e e anbb e e e asbe e e e snnbeeeaanbreeenae 40
ENQINE & PTO GIOUP = GBS .ieiiiiuitiiieiiaet ettt e e e e e e tteeeeea e e e e e tae e eeaae e e e am s aeeeeeea e aaamseeseeeeaeeeansbseeaaeaaannseseeeeaeeaaannsanaeaeeaesaansns 42
ENQINE & PTO GrOUP = DIESEI ... .iiiieiiiie ettt ettt oottt e e oottt et e e e e e e et be et e e e e e e aantbeeeee e nsbbteeeeeeeeansnneseaaaaeeannnnens 44
RATIALON ACCESSONES GIOU ..eeeeiuetttieeeeee e ettt ee e e e e e attteeee e e e e e s aat e et ee e e e e s s ab bbbt e ee e e sa s b bt be et e e e e aannbbeeeeeeeeaanbbbsbeeaeeesanbnbneeeeeeens 46
PTO CIULCN DIIVE GIOUP ...uitiiiiiieeeie ittt e e e e e ettt et e e e e e ettt e e e e e e s ataeaaeeaea e s e st teaeeaeeeassnstbeeeeeeeassnebeeeaaeesesnntbaneeaaeeesnnbbenaaeens 48
PUMP DIVE GIOUP = DIESEI ...eiiiiiiiiitiie ettt ettt ekt e et e e st e e st e e ek et s et e e ek e e e s enbe e e e s nnbe e e s annreeennnee 50
PUMP DIIVE GIOUP = GBS ....teeieuiiiieiiiete ittt ee ettt e s sttt e e s bt e e ek bt e e e se et e e 1a st e e ek ket e s oa ke £ o4 oa b e e e e 4 bbb e e st et e e aabe e e e s eh b e e e e e abbe e e e nnnee e e e 52
1Y o) [o gl @do] a1 i o] I €] o TUT o T I 1= TP T SO TPUPURPT 54
MOLION CONIOI GIOUP = UPPET ..ttt e e e e ettt et e ettt et e oo e e ettt e e e e o4 o s ae ettt e e e e e aa s a bbb e e e e e e e aane b b et e e e e e e e nsbbeeeeeeeeeanbnbnneeeeeeas 56
Hydraulic Group - Diesel (BEarly MOUEIS) .......couuiiiiiiei ettt et e e e e s e e e e e s st a e e e e e e e s s be b s aeeeeeeeannnbeeeas 60
Hydraulic Group - DIieSel (LAter MOTEIS) ......cccoiieiiiiiie e ettt e et e e e e e e et a et e e e e e s satb e s e eaaeeessnsssareaaeeesaasnrees 62
(Yo L= TU (ol €1 (01U o R - L OO UURTTRN 64
Parking Brake GIROUP - LOWET ...ttt ee ettt e oottt et e oo e ekttt e e e e e e e e saaa e e et e e e e e e e amtbbeeeee e e nmsteeeeeaeeaaannsbeneaaaaesaansnnens 66
Parking Brake GrOUP = UPPEY ... .ottt ettt ettt e oo e e ekt e et e e e e e sak bbb et e e e e e e e R b bbbttt e e e e aanbbb b b e e e e e e aannebreeeeeeeeannnns 68
(D =To) QI ] (01U o O PP PPPPPPPPTRTIN 70
(€1oT g oJo ) @Y (018 o1 AT 1N o H T TP P PP PP P UPPPPPPPRPI 74
LT S T = €] (01U « OO OO TP PP T PP PTUPROTPPPPPPPRN 76
Decal Group - Brand & MOAEL .........ooo ettt ettt e e e oottt ee e e e e e s aae b et e e e e e e snaeeeeeeaesaannnsbeeeaaeeaeannnseeeas 78
Decal Group - Safety & Operation - North AMEriCan MOUEIS .........oouuuiiiiiiii et 80
Decal Group - Safety & Operation - CE MOUEIS .......cccoiiiiiiiiiie ettt e st e e e e s e e e e e e st trae e e e e e e sssbbeaaeaaeenans 82
Oil Cooler Mount Group (EArly MOGEIS) ......uuiiiieeiiiiiiii ettt e e e e et e e e e e s sttt e e e e e e s sbeeeaeeesaesastbaeeaeseeannsbenes 84
Oil Cooler Mount Group (LAEr MOGEIS) ........eeeeeiiiie ettt ettt e e et e e et e e s e e e st e e e anbne e e s nees 86
SUSPENSION GIOUP = REA ....eeiiiiiiie ittt etttk e ettt e ek et e e eh bt e e e b et e 4o a bt e o4k b e e e e be et ek b et e e aa b et e e eanne e e e nnbe e e e nanbe e e e nnnee 88
61" & 72" Mower DECK - HANGEN ChAINS ......coiiuiiiiiiiiie ettt e e e e ettt e e e e st b et e e e e e s e bbbt e e e e e e e e e annnebeees 90
61" Mower Deck - Deflector & Shield - Rear DISCharge ........ccoooveiiiiii i, 92
61" Mower Deck - Housing, Covers, Spindles & Blades - Rear DiSCharge ...........cccvviiiiiiiiiiiiee e 94
61" Mower Deck - Pulleys, Belt & Idler Arm - Rear DISChAIQGE ........c.eoiiiiiiiiiiiie ettt e 96
61" Mower Deck - Rollers & Casters - Rear DISCHAIGE ...........eiiiiiiiiiiii ettt e e e e et e e e e e e e e e anbneeeeeens 98
61" & 72" Mower DECK - REAI IMOUNE BAIS ... .eoiiiiiiiiitiiiite ettt e e e ettt ettt e e s et ettt ee e e e e e e e saaeeeeaeaaannsbeeeeaaeessansnnaeeeaaasaaanns 100
72" Mower Deck - Deflector & Shield - Rear DISCharge ........ccoooviiiiiii i, 102
72" Mower Deck - Housing, Covers, SPINAIES & BIAUES ..........ccuviiiiiiiiiiiiiece et aaeae e e 104
72" Mower Deck - Housing, Covers, Spindles & Blades - Rear DISCharge ..o, 106
72" Mower Deck - PUlleys, Belt & I1AIEF AMMN ...ttt e et e e e e e s ettt e e e e e e s atbae e e e e e e e antneeseeeeannnnbeeeas 108
72" MOWET DECK - ROIIEIS & CASLEIS ....iiiiieiiiiie ettt e e ettt e e e e ettt et e e e e e e et beee e e e e e aambbeeeeeeeasneseeeaeaeaannsbeeeeaeeesannsanees 110
Electrical Schematics - DieSel (S/N: 410 & DEIOW) .....coiiiiiiiiiiiiiie ettt e e e et e e e e e e e annenes 112-117
Electrical Schematics - DieSel (S/N: 411 & @DOVE) .......uuuiiiiiieiiiiiiiii ettt s et e e e e e e e e e e e e st ba e e e e e e e s easnraeeeeas 118-123
EIECriCal SCHEMALICS - GAS ....oiuiiiiiiiiiie et ettt ae e s e e b e e sbr e shb e e st se e e s e et esanee s 124-127

Torque Specification Chart ............cooiniiiii e v r e e a e e n s e e s ennnnrns Inside Back Cover



Main Frame & Front Suspension Group

NOTE: Unless noted otherwise, 061FRMO
use the standard hardware torque
specification chart.

See Wheels & Tires Group ~Sal

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 4 TP 400-7061-13-5Z-F



Main Frame & Front Suspension Group

REF NO PART NO. QTy. DESCRIPTION
1 5047339B 1 MAIN FRAME
2 5025284 4 NUT, 3/4-16 Hex Nylon Lock
3 5046093 4 SPACER, .75 x 1.50 x 1.00
4 5022039 4 BALL JOINT, 3/4-16 Male
5 5025265X28 4 BOLT, 3/4-16 x 3-1/2
6 5025093 4 NUT, 3/4-16 Hex Jam
7 5047350 1 SUSPENSION ARM - LH (Includes Ref No's 23 and 24)
8 5045769B 2 CASTER TIRE MOUNT
9 5022853 1 SPANNER WRENCH
10 5022842 2 SHOCK & SPRING ASSEMBLY
11 5044933 2 SPACER, .39 x .75 x .38
12 5025096 4 NUT, 3/8-16 Hex Nylon Lock
13 5025156 4 WASHER, 3/8" SAE
14 5025013X20 2 BOLT, 3/8-16 x 2-1/2
15 5025013X18 2 BOLT, 3/8-16 x 2-1/4
16 5021072 2 GREASE SEAL
17 5020884 4 BEARING, Tapered Roller
18 5047351 1 SUSPENSION ARM - RH (Includes Ref No's 23 and 24))
19 5025160 2 WASHER, 3/4" SAE
20 5025104 2 NUT, 3/4-16 Hex Slotted
21 5021073 2 CAP
22 5025203X10 2 COTTER PIN, 1/8" X 1-1/4"
23 5023343 4 BUSHING, 1.00 X 1.13 X 1.38, Plastic (Qty. (2) per suspension arm)
24 5020095 2 GREASE FITTING, 1/4-28 Straight
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 5

TP 400-7061-13-5Z-F



Hood, Bumper & Shield Group - Diesel (Early Models)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

061HDBDO

=)

& Mount Group ;‘J,»/

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 6 TP 400-7061-13-5Z-F



Hood, Bumper & Shield Group - Diesel (Early Models)

REF NO PART NO. QTY. DESCRIPTION
1 5025299X4 10 SCREW, Allen Head, 1/4-20 x 1/2
2 5047555B 1 HOOD
3 5047552B 1 REAR HOOD SUPPORT
4 5045784B 1 REAR SHIELD
5 5047578B 1 BUMPER
6 5025018X12 2 BOLT, 1/2-20 x 1-1/2
7 5047581B 1 SKID SHIELD
8 5025098 2 NUT, 1/2-20 Hex Nylon Lock
9 5025013X20 2 BOLT, 3/8-16 x 2-1/2
10 5025156 6 WASHER, 3/8" SAE
11 5044992 2 SPACER, .38 x .50 x 1.56
12 5025305 2 WASHER, 3/8 x 1-3/4
13 5025096 2 NUT, 3/8-16 Hex Nylon Lock
14 5025013X10 4 BOLT, 3/8-16 x 1-1/4
15 5025011X8 8 BOLT, 5/16-18 x 1
16 5025155 8 WASHER, 5/16" SAE
17 5022308 4 BODY CLIP, 5/16-18
18 5025127 4 NUT, 5/16-18 Hex Small Serrated Flange
19 5025013X8 8 BOLT, 3/8-16 x 1
20 5025128 12 NUT, 3/8-16 Hex Serrated Flange
21 5047545B 1 DEBRIS SHIELD
22 5047587B 2 SUPPORT PLATE
23 5021029 2 TIE WRAP, 11"
24 5025126 6 NUT, 1/4-20 Hex Serrated Flange
25 5047436B 1 RADIATOR SHROUD
26 5022665 4 BODY CLIP, 1/4-20
27 50477498 2 RADIATOR SEAL ANGLE
28 5050913X7 4 FOAM SEAL, 7"
29 5021077 2 GROMMET, 1/2"
30 5050913X2 1 FOAM SEAL, 2"
31 5050913X16 1 FOAM SEAL, 16"
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 7 TP 400-7061-13-5Z-F



Hood, Bumper & Shield Group - Diesel (Later Models)

NOTE: Unless noted otherwise, 061HDBD1
use the standard hardware torque
specification chart.

See 0il Cooler
& Mount Group

14 —& 13 12

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 8 TP 400-7061-13-5Z-F



Hood, Bumper & Shield Group - Diesel (Later Models)

REF NO PART NO. QTy. DESCRIPTION
1 5048552B 1 RADIATOR SHROUD
2 5047555B 1 HOOD
3 5025299X6 6 SCREW, Allen Head, 1/4-20 x 3/4
4 5047552B 1 REAR HOOD SUPPORT
5 5025011X6 4 BOLT, 5/16-18 x 3/4
6 5025155 12 WASHER, 5/16" SAE
7 5048348B 1 FLYWHEEL GUARD-RH (Export models only)
8 5025057 4 NUT, 5/16-18 Hex Nylon Lock
9 5045784B 1 REAR SHIELD
10 5047578B 1 BUMPER
11 5025018X12 2 BOLT, 1/2-20 x 1-1/2
12 5047581B 1 SKID SHIELD
13 5025098 2 NUT, 1/2-20 Hex Nylon Lock
14 5025013X20 2 BOLT, 3/8-16 x 2-1/2
15 5025156 8 WASHER, 3/8" SAE
16 5044992 2 SPACER, .38 x .50 x 1.56
17 5025305 2 WASHER, 3/8 x 1-3/4
18 5025096 2 NUT, 3/8-16 Hex Nylon Lock
19 5025013X10 4 BOLT, 3/8-16 x 1-1/4
20 5025011X8 8 BOLT, 5/16-18 x 1
21 5022308 4 BODY CLIP, 5/16-18
22 5025127 4 NUT, 5/16-18 Hex Small Serrated Flange
23 5025013X8 10 BOLT, 3/8-16 x 1
24 5025128 12 NUT, 3/8-16 Hex Serrated Flange
25 5047545B 1 DEBRIS SHIELD
26 5048349B 1 FLYWHEEL GUARD-LH (Export models only)
27 5047587B 2 SUPPORT PLATE
28 5021029 2 TIE WRAP, 11"
29 5025391 6 NUT, 1/4-20 Hex Nylock Flange
30 5048627B 1 MOUNT, Water Separator
31 5025010X6 4 BOLT, 1/4-20 x 3/4
32 5025154 4 WASHER, 1/4" SAE
33 5022665 4 BODY CLIP, 1/4-20
34 5048557B 2 SIDE BAFFLE
35 5021030 2 TIE WRAP, 5-1/2"
36 5021077 2 GROMMET, 1/2"
37 5050926X17 3 WIPER SEAL, 17"
38 5050926X3 1 WIPER SEAL, 3"
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 9

TP 400-7061-13-5Z-F



Hood, Bumper & Shield Group - Gas

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

061HDBGO

The above parts group applies to the following Mfg. Nos.:
5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 10 TP 400-7061-13-5Z-F



Hood, Bumper & Shield Group - Gas

REF NO

Footnotes

PART NO.
5047973B
5025299X6
5020841X5
5020841X1
5020841X4
5025271
5025288
5022997
25179-6
5047984B
5022665
5047967B
5025126
5021500
5047976B
5025010X5
5047974B
5050913X16
5047962B
5045784B
5047578B
5025018X12
5047581B
5025098
5025013X20
5025156
5044992
5025305
5025096
5025013X10
5025011X8
5025155
5022308
5025127
5025013X8
5025128
5047545B
50479758
5047966B
5047983B
5041930

QTy.

I R L L T e I T B

DESCRIPTION
HOOD
SCREW, Allen Head, 1/4-20 x 3/4
COTTER PIN
RUBBER LATCH
CLEVIS PIN
NUT, #10-24 Hex Nylon Lock
WASHER, 1/4" Fender
RUBBER BUMPER
SCREW, #10-24 x 3/4
SHROUD COVER-RH
BODY CLIP, 1/4-20
HOOD MOUNT CHANNEL-RH
NUT, 1/4-20 Hex Serrated Flange
CLAMP, Viny
AIR BAFFLE-RH
BOLT, 1/4-20 x 5/8
OVERFLOW BOTTLE MOUNT
FOAM SEAL, 16'
REAR HOOD SUPPORT
REAR SHIELD
BUMPER
BOLT, 1/2-20 x 1-1/2
SKID SHIELD
NUT, 1/2-20 Hex Nylon Lock
BOLT, 3/8-16 x 2-1/2
WASHER, 3/8" SAE
SPACER, .38 x .50 x 1.56
WASHER, 3/8 x 1-3/4
NUT, 3/8-16 Hex Nylon Lock
BOLT, 3/8-16 x 1-1/4
BOLT, 5/16-18 x 1
WASHER, 5/16" SAE
BODY CLIP, 5/16-18

NUT, 5/16-18 Hex Small Serrated Flange

BOLT, 3/8-16 x 1

NUT, 3/8-16 Hex Serrated Flange
DEBRIS SHIELD

AIR BAFFLE-LH

HOOD MOUNT CHANNEL-LH
SHROUD COVER-LH

SPACER, .38 x .50 x .27

The above parts group applies to the following Mfg. Nos.:
5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved.

11

TP 400-7061-13-5Z-F



Floor Pan & Brake Cover Group

NOTE: Unless noted otherwise, 061FLRO
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 12 TP 400-7061-13-5Z-F



Floor Pan & Brake Cover Group

REF NO PART NO. QTY. DESCRIPTION
1 5025013X8 8 BOLT, 3/8-16 x 1
2 5025156 8 WASHER, 3/8" SAE
3 5047548B 1 SHIELD - RH
4 5025128 8 NUT, 3/8-16 Hex Serrated Flange
5 5047549B 1 SHIELD - LH
6 5022308 2 BODY CLIP, 5/16-18
7 5025340 2 SHOULDER BOLT, 3/8 x 5/8
8 5041600 2 SLEEVE
9 5022816 2 GROMMET
10 5025057 2 NUT, 5/16-18 Hex Nylon Lock
11 5045915 2 SAFETY WALK
12 5045333B 1 FLOOR PAN
13 5044873 1 SAFETY WALK
14 5021877 2 RUBBER PAD
15 5025011X6 2 BOLT, 5/16-18 x 3/4
16 5025155 2 WASHER, 5/16" SAE
17 5047285B 1 HOLD DOWN (Export models only)
18 47636 1 BRAKE COVER PANEL ASSEMBLY
19 5021003 1 HOLE PLUG (Diesel model)
20 5022976 1 FUEL SHUT OFF VALVE (Gas model)

Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 13

TP 400-7061-13-5Z-F



Seat Compartment Group

NOTE: Unless noted otherwise, 061STCO
use the standard hardware torque
specification chart.

v N\

\ @ @)

SAY,

=

| L\' ‘H- ~ Ce U
‘ '// “~ . = r - v~ | .
NSRS See Hydraulic

See Hydraulic Group

Group

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3
5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 14 TP 400-7061-13-5Z-F



Seat Compartment Group

REF NO PART NO. QTY. DESCRIPTION
1 5022596 2 BATTERY HOLDDOWN BOLT
2 5022595 1 BATTERY HOLDDOWN
3 - 1 BATTERY, 12V (BCI58, 500 CCA)
4 5025010X6 4 BOLT, 1/4-20 x 3/4
5 5025169 2 WASHER, 1/4" Lock
6 5025154 2 WASHER, 1/4" SAE
7 5047635B 1 OIL FILTER MOUNT
8 5025011X6 4 BOLT, 5/16-18 x 3/4
9 5025155 4 WASHER, 5/16" SAE
10 5025127 4 NUT, 5/16-18 Hex Small Serrated Flange
11 5046061B 2 HOLD DOWN PLATE
12 5025013X18 4 BOLT, 3/8-16 x 2-1/4
13 5025156 4 WASHER, 3/8" SAE
14 5025096 4 NUT, 3/8-16 Hex Nylon Lock
15 5025126 2 NUT, 1/4-20 Hex Serrated Flange
16 5022594 1 ALARM
17 5021397 3 GROMMET, 1-1/4"
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 15

TP 400-7061-13-5Z-F



Seat & Mount Group

NOTE: Unless noted otherwise, 061STMO
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 16 TP 400-7061-13-5Z-F



Seat & Mount Group
REFNO PARTNO. QTY. DESCRIPTION

1 5022955 1 SEAT, Deluxe, Gray, Complete
1 5022955X1 1 CUSHION, Bottom Cover
1 5022955X2 1 CUSHION, Back Cover
1 5022955X3 2 ARM REST SET
1 5022955X4 2 ARM REST PADS
1 5020930X3 1 SEAT ADJUSTER RAILS (set of 2)
2 5047744B 1 SEAT MOUNT

3A 5046470 1 SEAT STOP ROD

3B 5048571 1 SEAT STOP ROD (Diesel models, S/N: 411 & above)
4 5020047 1 COLLAR, 5/16" Set
5 5025013X32 2 BOLT, 3/8-16 x 4
6 5025057 6 NUT, 5/16-18 Hex Nylon Lock
7 5025096 3 NUT, 3/8-16 Hex Nylon Lock
8 5025013X48 1 BOLT, 3/8-16 x 6
9 5025156 1 WASHER, 3/8" SAE

10 5046586 1 SPACER, .38 x .50 x 5.06

11 5022798 1 SPRING, Compression

12 5025326 1 WASHER, 3/8 x 2

13 5022094 1 SWITCH, Plunger, NO/NC

14 5025270 2 SCREW, #10-24 x 1

15 25029 2 NUT, #10-24 Hex

16 5022612 2 RUBBER BUMPER

Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 17 TP 400-7061-13-5Z-F



Fuel Supply Hose & Tank Replacement Parts Group - Diesel

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Ny
00— 1 ||

\\\\&Ll
21 S

LH Fuel Tank

14

From Injector Tube Outlet

UII D 4 1
fiille)
il

r———+t——1

|
17 +—
1818
19 +—0
| Water
| Seperator
I Mounting

I I
| Hardware ]

3

—

To Fuel Pump Inlet

061FSHDO

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 18

TP 400-7061-13-5Z-F



Fuel Supply Hose & Tank Replacement Parts Group - Diesel

REF NO PART NO. QTy. DESCRIPTION
1 5023060 2 VALVE, Fuel Shut-Off
2 1726400 5 GROMMET
3 5022922 9 CLAMP, #4 Hose
4 5050919X36 2 HOSE, 36"
5 5022920 1 FITTING, TEE, 3/8" Hose
6 5050919X34 1 HOSE, 34"
7 5050831X20 2 1/4" Fuel Line, 20" Long
8 5020835 3 CLAMP, Hose
9 1674231 2 ELBOW FITTING
10 5023061 1 ELBOW FITTING
11 5022708 2 FITTING, 1/4" NPT, 90 Deg.
12 5022926 1 FILTER/WATER SEPARATOR ASSEMBLY, Complete (Includes Ref No. 13 - 15)
13 5022926X1 1 FUEL FILTER
14 5022926X2 1 O-RING SEAL
15 5022926X3 1 BOWL
16 5050831X48 1 1/4" Fuel Line, 48" Long
17 5025013X12 2 BOLT, 3/8-16 x 1-1/2
18 5025156 2 WASHER, 3/8" SAE
19 5025096 2 NUT, 3/8-16 Hex Nylon Lock
20 50919-63 1 HOSE, 63"
21 5023069 2 HOSE CLAMP
22 5050925X26 1 HOSE, 26"
23 5023068 1 CONNECTOR FITTING

Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 19 TP 400-7061-13-5Z-F



Fuel Supply Hose & Tank Replacement Parts Group - Gas

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

061FSHGO

] ‘ 4 5 6 ? .
O\ s s s /)
N5 / \ =
/// ///%?bn_mg_m:%\\ \\

\
\
\
\
™~
b
-
_—
SR
e

& &
g I
B b
g
=

N I

LH Fuel Tank o 9 12 RH Fuel Tank

13

7

To Carburetor

The above parts group applies to the following Mfg. Nos.:
5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 20 TP 400-7061-13-5Z-F



Fuel Supply Hose & Tank Replacement Parts Group - Gas

REF NO PART NO. QTy.

1 5023060 2
2 1726400 5
3 5022922 4
4 5050919X34 2
5 5022976 1
6 5050919X46 1
7 5020835 6
8 5050831X30 1
9 5023059 2
10 - 1
11 5050831X12 1
12 - 1
13 5050831X36 1
Footnotes

DESCRIPTION
VALVE, Fuel Shut-Off
GROMMET
CLAMP, #4 Hose
HOSE, 34"

FUEL SHUT OFF VALVE
HOSE, 46"

CLAMP, Hose

1/4" Fuel Line, 30" Long
PLUG

FUEL FILTER

1/4" Fuel Line, 12" Long
FUEL PUMP

1/4" Fuel Line, 36" Long

- See your local Briggs & Stratton engine dealer for parts & service.

The above parts group applies to the following Mfg. Nos.:

5901073 (1S50002/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved.

21

TP 400-7061-13-5Z-F



Fuel Tank & Mount Group (Early Models)

NOTE: Unless noted otherwise, 061TNKO
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 22 TP 400-7061-13-5Z-F



Fuel Tank & Mount Group (Early Models)
REFNO PARTNO. QTY. DESCRIPTION

1 5047590 1 FUEL TANK, 1S5000Z, LH
2 5047591 1 FUEL TANK, 1S5000Z, RH
3A 5022915 2 FUEL TANK CAP, DIESEL (Yellow center, non-vented)
3B 5022158 2 FUEL TANK CAP (Gas model only)
4 5025139 8 NUT, 5/16-18 Hex Large Serrated Flange
5 5025155 20  WASHER, 5/16" SAE
6 5025011X8 8 BOLT, 5/16-18 x 1
7 5048527B 2 FUEL TANK MOUNT
8 5025011X6 12 BOLT, 5/16-18 x 3/4
9 5025170 12~ WASHER, 5/16" Lock
10 5047993B 2 GUARD, Tank Valve
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 23 TP 400-7061-13-5Z-F



Fuel Tank & Mount Group (Later Models)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

\\

| 7
\ | =
I / |\\\>/l\) = /7,/ °
10 L I N 7
~d, ' SRS /
<5~ ! AL s S~
5 I I | AN S
| s 7N
\ M%
\

Bm—

@B

[4)]
G- & -0 /7"

061TNK1

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved.

24

TP 400-7061-13-5Z-F



Fuel Tank & Mount Group (Later Models)

REF NO PART NO.
5049120
5049121
5022915
5025139
5025155
5025011X8
5048527B
5025011X6
5025170
5047993B

O © o N b WN =

—

Footnotes

QTy.

1
1
2
8
20
8
2
12
12
2

DESCRIPTION

FUEL TANK, 1S5000Z, LH
FUEL TANK, 1S5000Z, RH

FUEL TANK CAP, DIESEL (Yellow center, non-vented)
NUT, 5/16-18 Hex Large Serrated Flange

WASHER, 5/16" SAE
BOLT, 5/16-18 x 1
FUEL TANK MOUNT
BOLT, 5/16-18 x 3/4
WASHER, 5/16" Lock
GUARD, Tank Valve

The above parts group applies to the following Mfg. Nos.:

5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved.

25

TP 400-7061-13-5Z-F



Instrument & Control Panel Group - Diesel (S/N: 880 & below)

NOTE: Unless noted otherwise, 061INSDO
use the standard hardware torque
specification chart.

LEFT-HAND SIDE

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 26 TP 400-7061-13-5Z-F



Instrument & Control Panel Group - Diesel (S/N: 880 & below)

REF NO PART NO. QTY. DESCRIPTION
1 5022180 1 SWITCH, PTO
2 5022883X1 1 SWITCH, Ignition, Complete (Includes Ref No. 3 & 4)
3 5022883X2 1 KEY, Ignition (Set of 2)
4 5022883X3 1 COVER PLATE
5 5022883X4 1 INDICATOR, Glow Plug
6 5025299X4 8 SCREW, Allen Head, 1/4-20 x 1/2
7 5046392 1 CABLE, Throttle Control, 47-1/2"
8 5025271 2 NUT, #10-24 Hex Nylon Lock
9 5046360 1 HANDLE, Throttle Control, Complete (with knob)
9 5046360X1 1 KNOB
10 5048475 1 THROTTLE STOP PLATE (CE models only)
11 5047394B 1 CONTROL PANEL-RH
12 25179-6 2 SCREW, #10-24 x 3/4
13 5046473 1 GAUGE, Warning, Oil/Temp
14 5022483 1 GAUGE, Water Temperature
15 5022387 1 GAUGE, Voltmeter
16 5020060 1 HOUR METER
17 5046256B 1 GAUGE PANEL
18 5022917X1 1 GROMMET
19 5022917 1 FUEL GAUGE
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 27

TP 400-7061-13-5Z-F



Instrument & Control Panel Group - Diesel (S/N: 881 & above)

NOTE: Unless noted otherwise, 061INSD1
use the standard hardware torque
specification chart.

LEFT-HAND SIDE

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 28 TP 400-7061-13-5Z-F



Instrument & Control Panel Group - Diesel (S/N: 881 & above)

REF NO PART NO. QTy. DESCRIPTION

1 5049178A 1 CONTROL PANEL-RH
2 25179-6 2 SCREW, #10-24 x 3/4
3 5022883X4 1 INDICATOR, Glow Plug
4 5022180 1 SWITCH, PTO
5 5022883X1 1 SWITCH, Ignition, Complete (Includes Ref No. 3 & 4)
6 5022883X2 1 KEY, Ignition (Set of 2)
7 5022883X3 1 COVER PLATE
8 5025299X4 8 SCREW, Allen Head, 1/4-20 x 1/2
9 5048475 1 THROTTLE STOP PLATE (CE models only)
10 5046392 1 CABLE, Throttle Control, 47-1/2"
11 5025271 2 NUT, #10-24 Hex Nylon Lock
12 5046360 1 HANDLE, Throttle Control, Complete (with knob)
12 5046360X1 1 KNOB
13 5022917 1 FUEL GAUGE
14 5022917X1 1 GROMMET
15 5049177A 1 CONTROL PANEL-RH
16 5023244 1 HOURMETER, Digital
17 5022387 1 GAUGE, Voltmeter
18 5022483 1 GAUGE, Water Temperature
19 5046473 1 GAUGE, Warning, Oil/Temp

Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 29

TP 400-7061-13-5Z-F



Instrument & Control Panel Group - Gas

NOTE: Unless noted otherwise, 061INSGO

use the standard hardware torque
specification chart.

LEFT-HAND SIDE

The above parts group applies to the following Mfg. Nos.:
5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 30 TP 400-7061-13-5Z-F



Instrument & Control Panel Group - Gas

REF NO PART NO. QTY. DESCRIPTION
1 5047841 1 CABLE, Choke Control
2 5022180 1 SWITCH, PTO
3 5020927 1 SWITCH, Ignition, Complete (Includes Ref No. 5 - 7)
4 5022789 1 KEY, Ignition, Molded Set
5 5022790 1 COVER
6 5022791 1 PLASTIC NUT
7 5025299X4 8 SCREW, Allen Head, 1/4-20 x 1/2
8 5047842 1 CABLE, Throttle Control
9 5025271 2 NUT, #10-24 Hex Nylon Lock
10 5046360 1 HANDLE, Throttle Control, Complete (with knob)
10 5046360X1 1 KNOB
11 50466008 1 CONTROL PANEL-RH
12 25179-6 2 SCREW, #10-24 x 3/4
13 5046473 1 GAUGE, Warning, Oil/Temp
14 5022483 1 GAUGE, Water Temperature
15 5022387 1 GAUGE, Voltmeter
16 5020060 1 HOUR METER
17 50462568 1 GAUGE PANEL
18 5022917X1 1 GROMMET
19 5022917 1 FUEL GAUGE

Footnotes

The above parts group applies to the following Mfg. Nos.:
5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 31 TP 400-7061-13-5Z-F



Engine Accessories Group - Diesel (Early Models)

061EACDO

NOTE: Unless noted otherwise,

use the standard hardware torque

specification chart.

=]
o™~
o~

The above parts group applies to the following Mfg. Nos.:

5901070 (S/N: 1225 & below) (1S5000Z/C3

TP 400-7061-13-5Z-F

32

© Copyright 2006 Ferris Industries. All Rights Reserved.



Engine Accessories Group - Diesel (Early Models)

REF NO

O N O A WODN = =

[ T | T O S . T T G G G
- O © 0o NO O h WN-—= O 0©

22A
22B
22C
23
24
25
26
27
28
29
30
31
32
33A
33B
34
35
36
37

Footnotes

PART NO.
5022883X33
5022883X54
5022883X45
5022591
5022883X44
5022883X29
5022883X46
5022883X31
5022883X32
5022883X30
5022883X7
5022883X8
5022883X6
5047650
25179-6
5025169
5025248
5022901
5047392
5025271
5022883X11
5022883X20
5022883X19A
5022883X19B
5022883X19C
5047306
5025011X10
5025170
5025155
5022883X21
5022883X22
5025096
5025011X8
5047625B
5025013X14
5022900
5022900
5025127
5022883X36
25237
5047762B

QTy.

@ N

1
2
1
1
1
1
1
1
1
1
1
2
1
1
2
2
2
1
1
1
1
1
1
1
1
1
8
1
1
1
1
2
2
1
2
1
1
2
1
4
1

DESCRIPTION
AIR INLET HOSE
HOSE CLAMP
AIR CLEANER INDICATOR
PRE-CLEANER
AIR CLEANER BRACKET
AIR CLEANER ASSEMBLY, Complete (Includes Ref No. 6 - 9)
AIR CLEANER HOUSING ASSEMBLY
AIR CLEANER ELEMENT
AIR CLEANER DUST VALVE
AIR CLEANER COVER
OIL FILL CAP
OIL FILL O-RING SEAL
OIL FILL EXTENSION
BARREL CLAMP
SCREW, #10-24 x 3/4
WASHER, 1/4" Lock
BOLT, M6 x 10MM
CLAMP
THROTTLE BRACKET
NUT, #10-24 Hex Nylon Lock
OIL FILTER
DIPSTICK
FUEL FILTER
FUEL FILTER ASSEMBLY, Complete (Includes 22883-19C)
FILTER ELEMENT
STUB SHAFT & FLYWHEEL PLATE ASSEMBLY
BOLT, 5/16-18 x 1-1/4
WASHER, 5/16" Lock
WASHER, 5/16" SAE
OIL PAN PLUG
WASHER, Oil Pan Plug
NUT, 3/8-16 Hex Nylon Lock
BOLT, 5/16-18 x 1
MUFFLER SUPPORT (only used with silver muffler)
BOLT, 3/8-16 x 1-3/4
MUFFLER (Silver)
MUFFLER (Black)
NUT, 5/16-18 Hex Small Serrated Flange
GASKET, Exhaust Manifold
BOLT, M8 x 25MM
SCREEN KEEPER-LH

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved.

33

TP 400-7061-13-5Z-F



Engine Accessories Group - Diesel (Early Models)

061EACDO

NOTE: Unless noted otherwise,

use the standard hardware torque

specification chart.

=]
o™~
o~

The above parts group applies to the following Mfg. Nos.:

5901070 (S/N: 1225 & below) (1S5000Z/C3

TP 400-7061-13-5Z-F

34

© Copyright 2006 Ferris Industries. All Rights Reserved.



Engine Accessories Group - Diesel (Early Models)

REF NO
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70

Footnotes

PART NO.
5047599
5025375
5025360
5048728
5047763B
5022883X13
5022883X9
5022883X10
5022883X12
5022883X14
5022883X15
5022883X16
5022883X17
5022883X18
5022883X23
5022883X24
5022883X25
5022883X26
5022883X27
5022883X28
5022883X38
5022883X39
5022883X40
5022883X41
5022883X42
5022883X43
5022883X47
5022883X48
5022883X49
5022883X50
22883-51
22883-52
22883-53

QTy.

4
4
4
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
3
1
1
1
1
1
1
3
3
3
3
1
1
1

DESCRIPTION
BUSHING
BOLT, M5 x 12MM
WASHER, M8, Wave
SCREEN
SCREEN KEEPER-RH
PRESSURE CAP
FUEL SOLENOID (Not an illustrated part)
WASHER, Fuel Solenoid (Not an illustrated part)
WATER PUMP (Not an illustrated part)
WATER HOSE-UPPER (Not an illustrated part)
WATER HOSE-LOWER (Not an illustrated part)
GASKET, Water Pump (Not an illustrated part)
THERMOSTAT (Not an illustrated part)
GASKET, Thermostat (Not an illustrated part)
STARTER MOTOR (Not an illustrated part)
ALTERNATOR (Not an illustrated part)
BELT (Not an illustrated part)
FUEL PUMP (Not an illustrated part)
GASKET, Fuel Pump (Not an illustrated part)
GLOW PLUG (Not an illustrated part)
RADIATOR (Not an illustrated part)
SWITCH, Oil Pressure (Not an illustrated part)
SWITCH, Water Temperature (Not an illustrated part)
STARTER SOLENOID (Not an illustrated part)
SEAL, Rear Main (Not an illustrated part)
SEAL, Front Main (Not an illustrated part)
INJECTOR ASSEMBLY (Not an illustrated part)
WASHER, 4-HOLE (Not an illustrated part)
WASHER, SEALING (Not an illustrated part)
WASHER, CRUSH (Not an illustrated part)
ISO MOUNT BRACKET (Not an illustrated part)

BOTTOM RADIATOR BRACKET (Not an illustrated part)

TOP RADIATOR BRACKET (Not an illustrated part)

The above parts group applies to the following Mfg. Nos.:

5901070 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved.

35

TP 400-7061-13-5Z-F



Engine Accessories Group - Diesel (Later Models)

NOTE: Unless noted otherwise, 061EACD1
use the standard hardware torque
specification chart.

See Radiator Mount
& Service Parts Group

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 36 TP 400-7061-13-5Z-F



Engine Accessories Group - Diesel (Later Models)

REF NO PART NO. QTy. DESCRIPTION
1 5022883X33 1 AIR INLET HOSE
1 5022883X54 2 HOSE CLAMP
2 5022883X45 1 AIR CLEANER INDICATOR
3 5022591 1 PRE-CLEANER
4 5022883X44 1 AIR CLEANER BRACKET
5 5022883X29 1 AIR CLEANER ASSEMBLY, Complete (Includes Ref No. 6 - 9)
6 5022883X46 1 AIR CLEANER HOUSING ASSEMBLY
7 5022883X31 1 AIR CLEANER ELEMENT
8 5022883X32 1 AIR CLEANER DUST VALVE
9 5022883X30 1 AIR CLEANER COVER
10 5022883X7 1 OIL FILL CAP
11 5022883X8 2 OIL FILL O-RING SEAL
12 5022883X6 1 OIL FILL EXTENSION
13 5047650 1 BARREL CLAMP
14 25179-6 2 SCREW, #10-24 x 3/4
15 5025169 2 WASHER, 1/4" Lock
16 5025248 2 BOLT, M6 x 10MM
17 5022901 1 CLAMP
18 5047392 1 THROTTLE BRACKET
19 5025271 1 NUT, #10-24 Hex Nylon Lock
20 5022883X11 1 OIL FILTER
21 5022883X20 1 DIPSTICK
22A 5022883X19B 1 FUEL FILTER ASSEMBLY, Complete (Includes 22883-19C)
22B 5022883X19C 1 FILTER ELEMENT
23 5047306 1 STUB SHAFT & FLYWHEEL PLATE ASSEMBLY
24 5025011X10 8 BOLT, 5/16-18 x 1-1/4
25 5025170 12 WASHER, 5/16" Lock
26 5025155 18  WASHER, 5/16" SAE
27 5022883X21 1 OIL PAN PLUG
28 5022883X22 1 WASHER, Oil Pan Plug
29 5025128 2 NUT, 3/8-16 Hex Serrated Flange
30 5025011X8 2 BOLT, 5/16-18 x 1
31 5048600B 1 MUFFLER SUPPORT
32 5025013X14 2 BOLT, 3/8-16 x 1-3/4
33 5023125 1 MUFFLER
34 5023126 1 WIRE GUARD (Export models only)
35 5022308 1 BODY CLIP, 5/16-18 (Export models only)
36 5025127 2 NUT, 5/16-18 Hex Small Serrated Flange
37 25237 4 BOLT, M8 x 25MM (Not an illustrated part)
38 5022883X36 1 GASKET, Exhaust Manifold (Not an illustrated part)
39 5022883X9 1 FUEL SOLENOID (Not an illustrated part)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved.

37

TP 400-7061-13-5Z-F



Engine Accessories Group - Diesel (Later Models)

NOTE: Unless noted otherwise, 061EACD1
use the standard hardware torque
specification chart.

See Radiator Mount
& Service Parts Group

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 38 TP 400-7061-13-5Z-F



Engine Accessories Group - Diesel (Later Models)

REF NO PART NO. QTy. DESCRIPTION
40 5022883X10 1 WASHER, Fuel Solenoid (Not an illustrated part)
41 5022883X12 1 WATER PUMP (Not an illustrated part)
42 5022883X14 1 WATER HOSE-UPPER (Not an illustrated part)
43 5022883X15 1 WATER HOSE-LOWER (Not an illustrated part)
44 5022883X16 1 GASKET, Water Pump (Not an illustrated part)
45 5022883X17 1 THERMOSTAT (Not an illustrated part)
46 5022883X18 1 GASKET, Thermostat (Not an illustrated part)
47 5022883X23 1 STARTER MOTOR (Not an illustrated part)
48 5022883X24 1 ALTERNATOR (Not an illustrated part)
49 5022883X25 1 BELT (Not an illustrated part)
50 5022883X26 1 FUEL PUMP (Not an illustrated part)
51 5022883X27 1 GASKET, Fuel Pump (Not an illustrated part)
52 5022883X28 3 GLOW PLUG (Not an illustrated part)
53 5022883X38 1 RADIATOR (Not an illustrated part)
54 5022883X39 1 SWITCH, Oil Pressure (Not an illustrated part)
55 5022883X40 1 SWITCH, Water Temperature (Not an illustrated part)
56 5022883X41 1 STARTER SOLENOID (Not an illustrated part)
57 5022883X42 1 SEAL, Rear Main (Not an illustrated part)
58 5022883X43 1 SEAL, Front Main (Not an illustrated part)
59 5022883X47 3 INJECTOR ASSEMBLY (Not an illustrated part)
60 5022883X48 3 WASHER, 4-HOLE (Not an illustrated part)
61 5022883X49 3 WASHER, SEALING (Not an illustrated part)
62 5022883X50 3 WASHER, CRUSH (Not an illustrated part)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 39

TP 400-7061-13-5Z-F



Engine Accessories Group - Gas

NOTE: Unless noted otherwise, 061EACGO

use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 40 TP 400-7061-13-5Z-F



Engine Accessories Group - Gas

REF NO PART NO. QTy.

1 - 2

2 - 4

3 5025169 4

4 5025154 4

5 5047954B 1

6 5025126 4

7 5025010X6 2

8 - 1

9 5023062 1
10 - 1
11 5025127 5
12 - 1
13 - 2
14 - 1
15 5047870B 1
16 5025155 7
17 5025011X6 5
18 5047915 1
19 5025010X8 2
20 - 1
21 5025335 2
22 5025170 2
23 5047838B 1
24 5025249 5
25 5022370X8 1
26 5025013X8 2
27 5025128 1
28 5022950 1
29 - 4
30 - 1

Footnotes

DESCRIPTION
SCREEN
BOLT, M6 X15mm
WASHER, 1/4" Lock
WASHER, 1/4" SAE
RADIATOR SHROUD
NUT, 1/4-20 Hex Serrated Flange
BOLT, 1/4-20 x 3/4
RADIATOR & OVERFLOW KIT
RAIN COVER
AIR CLEANER MOUNT BRACKET (835009)
NUT, 5/16-18 Hex Small Serrated Flange
AIR CLEANER (835008)
HOSE CLAMP
INLET HOSE (835038)
AIR CLEANER MOUNT PLATE
WASHER, 5/16" SAE
BOLT, 5/16-18 x 3/4
AIR CLEANER BRACE
BOLT, 1/4-20 x 1
IGNITION MODULE
BOLT, M8 x 35MM
WASHER, 5/16" Lock
AIR CLEANER BRACKET
BOLT, M8 x 20MM
STUB SHAFT
BOLT, 3/8-16 x 1
NUT, 3/8-16 Hex Serrated Flange
MUFFLER
NUT, Hex, M8
MUFFLER GASKET

- See your local Briggs & Stratton engine dealer for parts & service.

The above parts group applies to the following Mfg. Nos.:

5901073 (1S50002/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved.

41

TP 400-7061-13-5Z-F



061ENGBO

See Engine Accessories
& Replacement Parts Group

Engine & PTO Group - Gas

NOTE: Unless noted otherwise,
use the standard hardware torque

specification chart.

/‘\
Lz

R &0\\3\2.{

TP 400-7061-13-5Z-F

42

The above parts group applies to the following Mfg. Nos.:

5901073 (1S5000Z/D34)
© Copyright 2006 Ferris Industries. All Rights Reserved.



Engine & PTO Group - Gas
REFNO PARTNO. QTY. DESCRIPTION

1 5022936 1 ENGINE, Briggs & Stratton, Diahatsu 34 HP Gas
2 5025013X20 2 BOLT, 3/8-16 x 2-1/2
3 5025156 3 WASHER, 3/8" SAE
4 5047789B 2 MOTOR MOUNT - Front
5 5025245 6 BOLT, M8 x 30MM
6 5025170 6 WASHER, 5/16" Lock
7 5025155 6 WASHER, 5/16" SAE
8 5025013X24 1 BOLT, 3/8-16 x 3
9 5047381 4 WASHER, 3/8 x 2-1/2
10 5022938 1 ISO MOUNT, Rear (2 piece)
11 5048115B 1 MOTOR MOUNT - Upper
12 5025171 2 WASHER, 3/8" Lock
13 5025344 2 BOLT, M10 x 35MM
14 5047380 1 SPACER, .38 x .62 x 1.62
15 5025096 3 NUT, 3/8-16 Hex Nylon Lock
16 5025013X8 8 BOLT, 3/8-16 x 1
17 5022937 2 ISO MOUNT, Front
18 5044959 2 SPACER, .38 x .50 x 1.00
19 5047791B 1 MOTOR MOUNT PLATE - RH
20 5025128 8 NUT, 3/8-16 Hex Serrated Flange
21 5047792B 1 MOTOR MOUNT PLATE - LH
22 5047817 1 PLATE, Iso Mount, Rear
Footnotes

- See your local Briggs & Stratton engine dealer for parts & service.

The above parts group applies to the following Mfg. Nos.:
5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 43 TP 400-7061-13-5Z-F



Engine & PTO Group - Diesel

061ENGCO

NOTE: Unless noted otherwise,

use the standard hardware torque

specification chart.

The above parts group applies to the following Mfg. Nos.:

5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

TP 400-7061-13-5Z-F

44

© Copyright 2006 Ferris Industries. All Rights Reserved.



Engine & PTO Group - Diesel

REF NO PART NO. QTY. DESCRIPTION
1 5022883 1 ENGINE, Caterpillar 31.5 HP Diesel
2 5025013X20 2 BOLT, 3/8-16 x 2-1/2
3 5025156 5 WASHER, 3/8" SAE
4 5047364B 1 MOTOR MOUNT - RH
5 25357 4 BOLT, M14 x 30MM
6 5025013X8 4 BOLT, 3/8-16 x 1
7 5022896 2 ISO MOUNT, Front
8 5044959 2 SPACER, .38 x .50 x 1.00
9 5025013X24 1 BOLT, 3/8-16 x 3
10 5047381 4 WASHER, 3/8 x 2-1/2
11 5022897 1 ISO MOUNT, Rear (2 piece)
12 5047360B 1 MOTOR MOUNT - Upper
13 5025155 2 WASHER, 5/16" SAE
14 5025249 2 BOLT, M8 x 20MM
15 5025171 2 WASHER, 3/8" Lock
16 5025333 2 BOLT, M10 x 30MM
17 5047380 1 SPACER, .38 x .62 x 1.62
18 5025096 3 NUT, 3/8-16 Hex Nylon Lock
19 5025128 4 NUT, 3/8-16 Hex Serrated Flange
20 5047365B 1 MOTOR MOUNT - LH
Footnotes

- See your local Caterpillar engine dealer for parts & service.

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 45

TP 400-7061-13-5Z-F



Radiator Accessories Group

061RACO

NOTE: Unless noted otherwise,

use the standard hardware torque

specification chart.

See Engine Mount Group

) ¢

T AR -

N\
M ,/,
METRREA

\ \
AN WAL
Mé/, N DI

28 27 26

The above parts group applies to the following Mfg. Nos.:

5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

TP 400-7061-13-5Z-F

46

© Copyright 2006 Ferris Industries. All Rights Reserved.



Radiator Accessories Group

REF NO PART NO.

1 5023129
2 5023150
3 5023127
4 5048534B
5 5023128
6 5023158
7 5023134
8 5025057
9 5025155
10 5048578B
11 5025249
12 5025170
13 5025337
14 5025011X6
15 5048579B
16 5023130
17 5023135
18 5023131
19 5025305
20 5025096
21 5048503B
22 5025281
23 5025383
24 5025382
25 5022308
26 5048565B
27 5048563
28 5048564B
29 5025011X8
30 5023151
31 5048533B
32 48582
Footnotes

QTy.

[T QT G I G Y

N
o

4 4 A g2 a2 A NDADRNOENMNNOMN 2 a2 NN 2N R

DESCRIPTION
SCREEN
PRESSURE CAP
RADIATOR
SCREEN BRACKET-RH
FAN SHROUD
BOLT, Flange Head, 5/16-18 x 1/2
FINGER GUARD-RH
NUT, 5/16-18 Hex Nylon Lock
WASHER, 5/16" SAE
RADIATOR MOUNT PLATE
BOLT, M8 x 20MM
WASHER, 5/16" Lock
WASHER, 5/16" USS
BOLT, 5/16-18 x 3/4
RADIATOR MOUNT BRACKET
ISO-MOUNT, Top
FINGER GUARD-LH
ISO-MOUNT, Bottom (2 piece)
WASHER, 3/8 x 1-3/4
NUT, 3/8-16 Hex Nylon Lock
RADIATOR MOUNT
WASHER, 5/8" SAE
BOLT, M14 x 25MM
BOLT, M14 x 35MM
BODY CLIP, 5/16-18
RETAINING PLATE
LOWER SEAL
RETAINING PLATE, Outer
BOLT, 5/16-18 x 1
PETCOCK VALVE
SCREEN BRACKET-LH
OVERFLOW HOSE

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved.

47

TP 400-7061-13-5Z-F



PTO Clutch Drive Group

NOTE: Unless noted otherwise, 061PTOO
use the standard hardware torque
specification chart.

10

See Pump Mount
& Drive Group

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 48 TP 400-7061-13-5Z-F



PTO Clutch Drive Group

REF NO PART NO. QTY. DESCRIPTION
1 5025011X8 5 BOLT, 5/16-18 x 1
2A 5047563B 1 CLUTCH ANCHOR (Diesel model)
2B 5047839B 1 CLUTCH ANCHOR (Gas model)
3 5021030 1 TIE WRAP, 5-1/2"
4 5025127 2 NUT, 5/16-18 Hex Small Serrated Flange
5 5025045 3 NUT, 5/16-24, Hex Nylon Lock
6 5025155 2 WASHER, 5/16" SAE
7 5044617 3 WASHER, Clutch Anchor
8 5043636 1 CLUTCH ANCHOR PAD
9 5050407X2 1 KEY, 1/4 SQ. X 3
10 5022575 1 BELT, Clutch Drive (set of 2)
11A 5045473 1 CRANKSHAFT BOLT, 7/16 x 1-1/2 (Diesel model)
11B 5047991 1 CRANKSHAFT BOLT, 7/16 x 3-3/4 (Gas model)
12 5045475 1 SPACER, .45 x 1.88 x .38
13 5022884 1 PTO CLUTCH
14 5025013X24 1 BOLT, 3/8-16 x 3
15 5025156 4 WASHER, 3/8" SAE
16 5022797 1 PULLEY, Idler
17 5025128 2 NUT, 3/8-16 Hex Serrated Flange
18 1608395 1 SPRING, Extension
19 5025100 1 NUT, 3/8-16 Hex Side Lock
20A 5046916 1 SPACER, .51 x 1.75 x .75 (Diesel model)
20B 5047843 1 SPACER, .51 x 1.75 x .50 (Gas model)
21 5022250 2 BUSHING, Flange
22 5020095 1 GREASE FITTING
23 50465658 1 CLUTCH DRIVE IDLER ARM
24 5045305 1 PIVOT SLEEVE, Long
25 5025158 1 WASHER, 1/2" SAE
26 5025056 1 NUT, 1/2-13 Hex Nylon Lock
27 5025321 1 SCREW HOOK, 3/8-16 x 4-1/4
28 5025096 1 NUT, 3/8-16 Hex Nylon Lock
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 49

TP 400-7061-13-5Z-F



Pump Drive Group - Diesel

NOTE: Unless noted otherwise, 061PDRDO
use the standard hardware torque
specification chart.

1 ,,@ See Hydraulic Group

\ 2 /\/ﬁg\l /

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 50 TP 400-7061-13-5Z-F



Pump Drive Group - Diesel

REF NO PART NO. QTy.

1 5025098 4
2 5044913 4
3 5047361B 1
4 5025018X14 4
5 5022382 2
6 5022383 2
7 5023254 2
8 5025010X8 4
9 5022899 1
10 5050404X4 1
11 5022314 1
12 5025017X40 1
13 5022847 1
14 5025158 1
15 5050857X3P25 1
16 5025301 1
17 5025013X36 1
18 5042142B 1
19 5044933 2
20 5025305 1
21 5025100 1
22 5025156 8
23 5047199 1
24 5022373 1
25 5022157 2
26 5046574B 1
27 5045135 1
28 5045475 1
29 5025013X24 1
30 5025056 1
31 5025013X8 6
32 5025128 6
33 5025096 1
Footnotes

DESCRIPTION
NUT, 1/2-20 Hex Nylon Lock
WASHER, Frame Retaining
PUMP MOUNT PLATE
BOLT, 1/2-20 x 1-3/4
PULLEY, Pump Drive
HUB, Taper Lock
KEY, 5MM SQ. x 25MM w/ Round Ends
BOLT, 1/4-20 x 1
PULLEY, Pump Drive
KEY, 5/16 SQ. X 1-1/4
BELT, Pump Drive (set of 2)
BOLT, 1/2-13 x5
SPRING, Extension, Swivel End
WASHER, 1/2" SAE
HOSE, 3-1/4
NUT, 1/2-13 Hex Jam
BOLT, 3/8-16 x 4-1/2
SPRING ANCHOR
SPACER, .39 x .75 x .38
WASHER, 3/8 x 1-3/4
NUT, 3/8-16 Hex Side Lock
WASHER, 3/8" SAE
SPACER, .38 x .50 x .75
PULLEY, Idler, Flat
BUSHING, Brass
PUMP DRIVE IDLER ARM
SPACER, .39 X 1.00 X 2.55
SPACER, .45 x 1.88 x .38
BOLT, 3/8-16 x 3
NUT, 1/2-13 Hex Nylon Lock
BOLT, 3/8-16 x 1
NUT, 3/8-16 Hex Serrated Flange
NUT, 3/8-16 Hex Nylon Lock

The above parts group applies to the following Mfg. Nos.:

5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved.

51

TP 400-7061-13-5Z-F



Pump Drive Group - Gas

NOTE: Unless noted otherwise, 061PDRGO

use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 52 TP 400-7061-13-5Z-F



Pump Drive Group - Gas

REF NO PART NO. QTy.

1 5025098 4
2 5044913 4

3 5047361B 1
4 5025018X14 4

5 5022382 2

6 5022383 2

7 5023254 2

8 5025010X8 4

9 5022380 1
10 5050407X2 1
11 5022314 1
12 5025017X40 1
13 5022847 1
14 5025158 1
15 5050857X3P25 1
16 5025301 1
17 5025013X36 1
18 5042142B 1
19 5044933 2
20 5025305 3
21 5025100 1
22 5025156 8
23 5047199 1
24 5022373 1
25 5022157 2
26 5046574B 1
27 5045135 1
28 5025013X24 1
29 5025056 1
30 5025013X8 6
31 5025128 6
32 5025096 1
33 5046904 1

Footnotes

DESCRIPTION
NUT, 1/2-20 Hex Nylon Lock
WASHER, Frame Retaining
PUMP MOUNT PLATE
BOLT, 1/2-20 x 1-3/4
PULLEY, Pump Drive
HUB, Taper Lock
KEY, 5MM SQ. x 25MM w/ Round Ends
BOLT, 1/4-20 x 1
PULLEY, Pump Drive
KEY, 1/4 SQ. X 3
BELT, Pump Drive (set of 2)
BOLT, 1/2-13x 5
SPRING, Extension, Swivel End
WASHER, 1/2" SAE
HOSE, 3-1/4
NUT, 1/2-13 Hex Jam
BOLT, 3/8-16 x 4-1/2
SPRING ANCHOR
SPACER, .39 x .75 x .38
WASHER, 3/8 x 1-3/4
NUT, 3/8-16 Hex Side Lock
WASHER, 3/8" SAE
SPACER, .38 x .50 x .75
PULLEY, Idler, Flat
BUSHING, Brass
PUMP DRIVE IDLER ARM
SPACER, .39 X 1.00 X 2.55
BOLT, 3/8-16 x 3
NUT, 1/2-13 Hex Nylon Lock
BOLT, 3/8-16 x 1
NUT, 3/8-16 Hex Serrated Flange
NUT, 3/8-16 Hex Nylon Lock
SPACER, 1.13x 1.75x .25

The above parts group applies to the following Mfg. Nos.:

5901073 (1S50002/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved.

53

TP 400-7061-13-5Z-F



Motion Control Group - Lower

NOTE: Unless noted otherwise, 061MCGLO
use the standard hardware torque
specification chart.

2

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 54 TP 400-7061-13-5Z-F



Motion Control Group - Lower

REF NO PART NO. QTYy. DESCRIPTION

1 5046393B 2 CONTROL ROD
2 5025035 2 NUT, 3/8-24 Hex
3 5047589 2 LINK, Neutral Adjust
4 25317 2 NUT, 3/8-24 Hex, LH
5 5025013X16 2 BOLT, 3/8-16 x 2
6 5025156 2 WASHER, 3/8" SAE
7 5022392 2 BALL JOINT, 3/8-24 LH, Female
8 5025126 2 NUT, 1/4-20 Hex Serrated Flange
9 5044933 2 SPACER, .39 x .75 x .38

10 5045863 2 CONTROL ARM

11 5025010X14 2 BOLT, 1/4-20 x 1-3/4

12 5025096 2 NUT, 3/8-16 Hex Nylon Lock

Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 55

TP 400-7061-13-5Z-F



Motion Control Group - Upper

NOTE: Unless noted otherwise, 061MCGUO
use the standard hardware torque
specification chart.

1A, 1B

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 56 TP 400-7061-13-5Z-F



Motion Control Group - Upper

REF NO PART NO. QTy. DESCRIPTION
1A 5047410B 1 CONTROL HANDLE - LH
1B 5047411B 1 CONTROL HANDLE - RH (Not Shown)
2 5022068 2 GRIP, Foam
3 5025011X6 6 BOLT, 5/16-18 x 3/4
4 5047137 2 REVERSE RETURN BOLT
5 5047401B 1 NEUTRAL RETURN PLATE
6 5022645 2 SPRING, Compression
7 5025155 6 WASHER, 5/16" SAE
8 5025139 6 NUT, 5/16-18 Hex Large Serrated Flange
9 5025045 2 NUT, 5/16-24, Hex Nylon Lock
10 5025033 2 NUT, 5/16-24 Hex
11 5025211 2 HAIRPIN CLIP
12 5020979 2 CLEVIS, 5/16-24, Plastic
13 5025213X8 2 CLEVIS PIN, 5/16 x 1
14 5025127 6 NUT, 5/16-18 Hex Small Serrated Flange
15 5025055X10 2 BOLT, 5/16-18 x 1-1/4 TFL
16 5025013X14 6 BOLT, 3/8-16 x 1-3/4
17A 5047375B 1 MOTION CONTROL SHAFT - LH
17B 5047374B 1 MOTION CONTROL SHAFT - RH (Not Shown)
18 5025096 1 NUT, 3/8-16 Hex Nylon Lock
19 5021098 2 BEARING, Flange
20 5025013X8 2 BOLT, 3/8-16 x 1
21 5025128 4 NUT, 3/8-16 Hex Serrated Flange
22 5022912 2 DAMPENER
23 5025013X20 2 BOLT, 3/8-16 x 2-1/2
24 5025165 4 WASHER, 3/8" Fender
25 5047408 2 SPACER, .39 x .75 x .50
26 5025013X18 2 BOLT, 3/8-16 x 2-1/4
27 5046393B 2 CONTROL ROD
28 5025035 2 NUT, 3/8-24 Hex
29 5025156 4 WASHER, 3/8" SAE
30 5021124 2 BALL JOINT, 3/8-24 Male
31 5021499 2 BEARING, Flange
32 5025013X10 4 BOLT, 3/8-16 x 1-1/4
33 5025055X16 4 BOLT, 5/16-18 x 2 TFL
34 5047390B 2 NEUTRAL LOCK PLATE
35 5021379 2 GROMMET, 7/8"
36 5025270 4 SCREW, #10-24 x 1
37 - 2 SWITCH (see electrical group)
38 25029 4 NUT, #10-24 Hex
39 5047004 2 CONTROL LEVER BASE
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 57

TP 400-7061-13-5Z-F



Motion Control Group - Upper

NOTE: Unless noted otherwise, 061MCGUO
use the standard hardware torque
specification chart.

1A, 1B

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 58 TP 400-7061-13-5Z-F



Motion Control Group - Upper

REF NO PART NO. QTY. DESCRIPTION
40 5025170 4 WASHER, 5/16" Lock
41 5025011X6 4 BOLT, 5/16-18 x 3/4

Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 59 TP 400-7061-13-5Z-F



Hydraulic Group - Diesel (Early Models)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

061HYDDO

= [IHE?@)%

12 — L

13

-—

21

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 60 TP 400-7061-13-5Z-F



Hydraulic Group - Diesel (Early Models)

REF NO PART NO.

1 5022437
2 5045872
3 5022601
4 5047613
5 5022377
6 5022602
7 5047615
8 5047614
9 5047612
10 5020986
11 5021356
12 5021357
13 5047611
14 5047610
15 5022368
16 5022042X2
17 5022042X3
18 5022914
19 5022599
20 5022375
21 5022376
Footnotes

QTy.

1
1
4
1
1
2
1
1
1
1
1
1
1
1
2
2
2
4
4
1
1

DESCRIPTION
CAP, Reservoir
HYDRAULIC OIL RESERVOIR
FITTING, NPT - JIC #8
HOSE ASSEMBLY (28")
OIL COOLER
FITTING, TEE, JIC #8, NPT
HOSE ASSEMBLY (31")
HOSE ASSEMBLY (34")
HOSE ASSEMBLY (9")
PLUG, 1/2" NPT
FILTER HEAD
FILTER
HOSE ASSEMBLY (24")
HOSE ASSEMBLY (40")
HYDRAULIC WHEEL MOTOR, Complete (Includes Ref No. 16 & 17)
KEY
NUT & COTTER PIN
HYDRAULIC HOSE ASSEMBLY
FITTING, O-Ring, 90 Deg.
HYDRAULIC PUMP - LH
HYDRAULIC PUMP - RH

The above parts group applies to the following Mfg. Nos.:

5901070 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved.

61

TP 400-7061-13-5Z-F



Hydraulic Group - Diesel (Later Models)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

061HYDD1

0

i®
/-

ﬁ
il
(T)
UIm
=

7
—
d
s
iy

Ul
&
-7
@)
—

I
-

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 62 TP 400-7061-13-5Z-F



Hydraulic Group - Diesel (Later Models)

REF NO PART NO.

1 5022437
2 5045872
3 5022601
4 5048573
5 5022377
6 5022604
7 5048574
8 5048576
9 5048575
10 5047612
11 5020986
12 5021356
13 5021357
14 5022602
15 5047611
16 5047610
17 5022368
18 5022042X2
19 5022042X3
20 5022914
21 5022599
22 5022375
23 5022376
Footnotes

QTy.

1
1
4
1
1
1
1
1
1
1
1
1
1
1
1
1
2
2
2
4
4
1
1

DESCRIPTION
CAP, Reservoir
HYDRAULIC OIL RESERVOIR
FITTING, NPT - JIC #8
HOSE ASSEMBLY (24")
OIL COOLER
FITTING, TEE, JIC #8
HOSE ASSEMBLY (13-1/2")
HOSE ASSEMBLY (25")
HOSE ASSEMBLY (29")
HOSE ASSEMBLY (9")
PLUG, 1/2" NPT
FILTER HEAD
FILTER
FITTING, TEE, JIC #8, NPT
HOSE ASSEMBLY (24")
HOSE ASSEMBLY (40")
HYDRAULIC WHEEL MOTOR, Complete (Includes Ref No. 18 & 19)
KEY
NUT & COTTER PIN
HYDRAULIC HOSE ASSEMBLY
FITTING, O-Ring, 90 Deg.
HYDRAULIC PUMP - LH
HYDRAULIC PUMP - RH

The above parts group applies to the following Mfg. Nos.:

5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved.

63

TP 400-7061-13-5Z-F



Hydraulic Group - Gas

NOTE: Unless noted otherwise, 061HYDGO

use the standard hardware torque
specification chart.

3

“ \

\ = I -uhn
oo LT 6
Y
= | ] = I @l
N \
2 = 8 3
1

@:@ ot 3 1 13
|
% 3 / = = @ E @:}%

10 9 12 — 1

iy A

19\/\ : .
> =
!
= i
; - - |m=||!§J t I@E &

et 20
-
a Eﬂ]i//

The above parts group applies to the following Mfg. Nos.:
5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 64 TP 400-7061-13-5Z-F



Hydraulic Group - Gas

REF NO PART NO. QTYy. DESCRIPTION
1 5022437 1 CAP, Reservoir
2 5045872 1 HYDRAULIC OIL RESERVOIR
3 5022601 4 FITTING, NPT - JIC #8
4 5047978 1 HOSE ASSEMBLY (58")
5 5022377 1 OIL COOLER
6 5047977 2 HOSE ASSEMBLY (36")
7 5022604 1 FITTING, TEE, JIC #8
8 5047960 1 HOSE ASSEMBLY (15")
9 5047612 1 HOSE ASSEMBLY (9")
10 5020986 1 PLUG, 1/2" NPT
11 5021356 1 FILTER HEAD
12 5021357 1 FILTER
13 5022602 1 FITTING, TEE, JIC #8, NPT
14 5047971 1 HOSE ASSEMBLY (30")
15 5047610 1 HOSE ASSEMBLY (40")
16 5022368 2 HYDRAULIC WHEEL MOTOR, Complete (Includes Ref No. 17 & 18)
17 5022042X2 2 KEY
18 5022042X3 2 NUT & COTTER PIN
19 5022914 4 HYDRAULIC HOSE ASSEMBLY
20 5022599 3 FITTING, O-Ring, 90 Deg.
21 5022375 1 HYDRAULIC PUMP - LH
22 5022376 1 HYDRAULIC PUMP - RH
23 5022633 1 FITTING, O-Ring Adapter

Footnotes

The above parts group applies to the following Mfg. Nos.:
5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 65 TP 400-7061-13-5Z-F



Parking Brake Group - Lower

NOTE: Unless noted otherwise, 061PBRLO
use the standard hardware torque
specification chart.
s
e
N - ST
\\\‘ ‘/// \\4,///// ‘ v
\ \\\\// 7 ,/‘/ /////\/J\ T ’ I
L T )
[ /J/ A v
N v
R J A0 | ///
. //)////4’/,[75 “\\ \\\\% | ///
S N
e W\ \ 1\ ‘
Z | | \\ ‘ ol
___ See Parking Brake . P Ay
- e Group - Upper - s 10
Rl R ’
e /16
R i I
See Rear Suspension Group A | 13 E
g s
be © 17A,17B
The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3
5901073 (1S5000Z/D34)
66 TP 400-7061-13-5Z-F

© Copyright 2006 Ferris Industries. All Rights Reserved.



Parking Brake Group - Lower

REF NO PART NO. QTy. DESCRIPTION
1 5025013X18 2 BOLT, 3/8-16 x 2-1/4
2 5025156 6 WASHER, 3/8" SAE
3 5047125 2 SPACER, .39 x 1.00 x .88
4 5041930 2 SPACER, .38 x .50 x .27
5 5025096 2 NUT, 3/8-16 Hex Nylon Lock
6 5025045 2 NUT, 5/16-24, Hex Nylon Lock
7 5025155 2 WASHER, 5/16" SAE
8 5022361 2 SPRING, Compression
9 5047382B 2 LINK, Brake Lock
10 5022209 2 CABLE, Brake
11A 5045604B 1 BRACKET, Cable Mount-LH
11B 5045605B 1 BRACKET, Cable Mount-RH (Not Shown)
12 5021494 2 SPRING, Compression
13 5025164 2 WASHER, 5/16" Fender
14 5025033 6 NUT, 5/16-24 Hex
15 5045947 2 ADJUSTER, Brake Linkage
16 5025211 2 HAIRPIN CLIP
17A 5023179 1 BRAKE CALIPER, LH
17B 5023180 1 BRAKE CALIPER, RH (Not Shown)
18 5022340 2 MOUNT, Brake Caliper
19 5022339 2 HUB, 8" Brake Disc

Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 67

TP 400-7061-13-5Z-F



Parking Brake Group - Upper

NOTE: Unless noted otherwise, 061PBRUO
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 68 TP 400-7061-13-5Z-F



Parking Brake Group - Upper

REF NO PART NO. QTY. DESCRIPTION
1 1722302 1 GRIP
2 5045619B 1 BRAKE HANDLE
3 5025095 2 NUT, 1/4-20 Hex Nylon Lock
4 5025011X8 2 BOLT, 5/16-18 x 1
5 5025127 2 NUT, 5/16-18 Hex Small Serrated Flange
6 5045616B 1 BRAKE HANDLE MOUNT
7 5025010X14 2 BOLT, 1/4-20 x 1-3/4
8 5025128 6 NUT, 3/8-16 Hex Serrated Flange
9 5025013X6 4 BOLT, 3/8-16 x 3/4
10 5021098 2 BEARING, Flange
11 5045610B 1 BRAKE HANDLE SHAFT
12 5045618B 1 BRAKE LINKAGE PIVOT
13 5025010X6 2 BOLT, 1/4-20 x 3/4
14 5025154 2 WASHER, 1/4" SAE
15 5025058X14 1 BOLT, 3/8-16 x 1-3/4 TFL
16 5045621B 1 SWITCH MOUNT BRACKET
17 5025126 2 NUT, 1/4-20 Hex Serrated Flange
18 - * SWITCH (see electrical group)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 69

TP 400-7061-13-5Z-F



Deck Lift Group

NOTE: Unless noted otherwise, 061DLTO
use the standard hardware torque
specification chart.

6 L LN - R o
8 / f$\ e \ < \\><' ZH
J k o /// QMJ\\1B < \\\\\ 15 18A’18/B?;F;/// J///

-
20

SRR
53
4
‘;{3\/

&

5

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 70 TP 400-7061-13-5Z-F



Deck Lift Group

REF NO

0N O WWN =

—_ e el e e
NOoO ok~ WON = = O ©

18A
18B
19
20
21A
21B
22
23
24A
24B
25
26
27
28
29
30
31
32
33
34
35
36

Footnotes

PART NO.
5044999B
5025210
5045058B
5044875
5022044
5025158
5023241
5025096
5022097
5044987B
5044992
5045379B
5022063
5025013X22
5023082
5044993
5025516
5021253
5020095
5045684
5045685
5047404
5025040
50454498
5045450B
5022366
5025281
5047522B
5047523B
5025159
5025316
5022333
5047543B
5047413
5041477
5045856
5025013X10
5047441B
5025018X24
5044994B
5025098

QTy.

MO 2RO RONOMNOMNOMNNMN 2 2 2ONON 2N =0~ D 4N 0 0N 2O 2= o

DESCRIPTION
DECK LIFT LOCK
HAIRPIN CLIP
DECK LIFT PEDAL
PEDAL SAFETY WALK
PIN, Clevis, 1/2 x 2-1/2
WASHER, 1/2" SAE
COLLAR, Split, 1/2
NUT, 3/8-16 Hex Nylon Lock
CAP
ARM, Deck Lift Pivot
SPACER, .38 x .50 x 1.56
DECK HEIGHT PLATE
DECAL, Deck Height
BOLT, 3/8-16 x 2-3/4
PIN, 1/2 x 3-1/2 w/ Lanyard
LIFT PIVOT BOLT
PIN, Roll, 3/16 x 1-1/2
SHIM
GREASE FITTING
REAR DECK LIFT FRAME - LH
REAR DECK LIFT FRAME - RH (Not Shown)
SPRING ROD PIVOT
NUT, 5/8-11 Hex
DECK LIFT PIVOT - LH
DECK LIFT PIVOT - RH (Not Shown)
PIN, Spring, 3/16 x 1-1/4
WASHER, 5/8" SAE
DECK LIFT LINK - LH
DECK LIFT LINK - RH (Not Shown)
WASHER, 5/8" USS
PIN, Roll, 3/16 x 3/4
SPRING, Deck Lift
DECK LIFT ROD
SPRING ROD
SPACER, .63 x 1.06 x .23
SPRING ROD PIVOT
BOLT, 3/8-16 x 1-1/4
DECK LIFT SHAFT & MOUNT ASSEMBLY
BOLT, 1/2-20 x 3
DECK LIFT LINK
NUT, 1/2-20 Hex Nylon Lock

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3
5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved.

71

TP 400-7061-13-5Z-F



Deck Lift Group

NOTE: Unless noted otherwise, 061DLTO
use the standard hardware torque
specification chart.

6 L LN - R o
8 / f$\ e \ < \\><' ZH
J k o /// QMJ\\1B < \\\\\ 15 18A’18/B?;F;/// J///

-
20

SRR
53
4
‘;{3\/

&

5

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 72 TP 400-7061-13-5Z-F



Deck Lift Group

REF NO PART NO. QTY. DESCRIPTION
37 5025282 1 NUT, 5/8-11 Hex Jam Nylon Lock
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 73 TP 400-7061-13-5Z-F



Gearbox Mount Group

NOTE: Unless noted otherwise, 061GBX0
use the standard hardware torque
specification chart.

7A, 7B

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 74 TP 400-7061-13-5Z-F



Gearbox Mount Group

REF NO PART NO. QTy. DESCRIPTION
1 5022378 1 GEARBOX
2 5046349B 2 GEARBOX MOUNT BRACKET
3A 5022908 1 PULLEY, Gearbox Input (Diesel model)
3B 5022384 1 PULLEY, Gearbox Input (Gas model)
4 5050407X1 2 KEY, 1/4 SQ. X 1
5 5025010X8 4 BOLT, 1/4-20 x 1
6 5020819 2 BUSHING, Tapered Hub
7A 5022794 1 PULLEY, Spindle (Diesel model)
7B 5020815 1 PULLEY, Spindle (Gas model)
8 5025038 3 NUT, 1/2-13 Hex
9 5044913 3 WASHER, Frame Retaining
10 25324-16 3 CARRIAGE BOLT, 1/2-13x 2
11 5025334 1 CARRIAGE BOLT, 1/2-13x 7
12 5025011X8 8 BOLT, 5/16-18 x 1
13 5025170 8 WASHER, 5/16" Lock
14 5025155 8 WASHER, 5/16" SAE
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 75

TP 400-7061-13-5Z-F



Wheels & Tires Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

061WHLO

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 76 TP 400-7061-13-5Z-F



Wheels & Tires Group

REF NO PART NO. QTy. DESCRIPTION
1 5023136 2 WHEEL & TIRE ASSEMBLY, 13 x 6.5 x 6, Complete (Includes Ref No. 2 - 5)
2 5022577 2 TIRE, Front, 13 x6.5x 6
3 5023136X1 2 WHEEL ASSEMBLY, for 13 x 6.5 x 6 Tires, Complete (Includes Ref No. 4 & 5)
4 5022631SX2 4 BEARING, Taper Roller (2 per tire)
5 5022631SX3 4 GREASE SEAL (2 per tire)
6 5047103 4 ADAPTER, Caster Wheel (2 per tire)
7 5025017X68 2 BOLT, 1/2-13 x 8-1/2
8 5025056 2 NUT, 1/2-13 Hex Nylon Lock
9 5023152 2 WHEEL & TIRE ASSEMBLY, 26 x 12 x 12, Complete (Includes Ref No. 10 & 11)
10 5023152X1 2 TIRE, Rear, 26 x 12 x 12
11 5023152X2 2 WHEEL ASSEMBLY, for 26 x 12 x 12 Tires
12 5022215 10 WHEEL LUG, 1/2 x 1-5/8
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 77 TP 400-7061-13-5Z-F



Decal Group - Brand & Model

NOTE: Unless noted otherwise, 061DCLB
use the standard hardware torque
specification chart.

el First with Independent Suspension

4 —— IS INDEPENDENT SUSPENSION

; CAT

Diesel Power

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S50002/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 78 TP 400-7061-13-5Z-F



Decal Group - Brand & Model

REF NO PART NO. QTy. DESCRIPTION

1 5022227 1 DECAL, Ferris Logo, 6-3/8"
2 5022556 1 DECAL, Ferris Logo, 5"
3 5022239 1 DECAL, First w/ Independent Suspension
4 5022555 1 DECAL, IS Independent Suspension
5 5022929 2 DECAL, CAT Diesel Power
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 79

TP 400-7061-13-5Z-F



Decal Group - Safety & Operation - North American Models

NOTE: Unless noted otherwise, 061DCLS
use the standard hardware torque
specification chart.

10 e

11

12

13

14

15— [g]

16

17 Old Version
New Version

18

19

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 80 TP 400-7061-13-5Z-F



Decal Group - Safety & Operation - North American Models

REF NO PART NO. QTy.

1 5047541 1
2 5046348 1
3 5046601 1
4 5049200 1
5 5047540 1
6 5045559 1
7 5045923 1
8 5022063 1
9 5047696 1
10 1704277 1
11 1704276 1
12 1720389 2
13 5022813 1
14 5022814 1
15 5047554 1
16 5047961 1
17 5020337 2
18 5022402 1
19 5021036 2
20 - 1
Footnotes

DESCRIPTION

DECAL, Instrument Panel (Diesel model only - S/N: 880 & below)

DECAL, Gauge Panel (Gas model, All / Diesel model, S/N: 880 & below)

DECAL, Control Panel-RH (Gas model)

DECAL, Control Panel (Diesel model only, S/N: 881 & above)

DECAL, Instruction/Safety

DECAL, Operation

DECAL, Oil Reservoir

DECAL, Deck Height

DECAL, Priming Instructions (Diesel model only)
DECAL, Danger (Chute In Place)

DECAL, Danger (Hand Under Deck)

DECAL, Warning, Mower

DECAL, 61"

DECAL, 72"

DECAL, Fuse Location (Diesel model)

DECAL, Fuse Location (Gas model)

DECAL, Warning

DECAL, Fuel Valve (Gas model only)

DECAL, Grease Daily

Model/Serial Number Tag (Not a serviceable part)

The above parts group applies to the following Mfg. Nos.:

5901070 (S/N: 1225 & below) (1S5000Z/C3
5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved.

81

TP 400-7061-13-5Z-F



Decal Group - Safety & Operation - CE Models

NOTE: Unless noted otherwise, 061DCLS1
use the standard hardware torque
specification chart.

HYDRAULIC OIL
4 —— RESERVOIR |
::Tunnt.'m:: \
51|

PRIMERS THE FUEL SYFTER

The above parts group applies to the following Mfg. Nos.:
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 82 TP 400-7061-13-5Z-F



Decal Group - Safety & Operation - CE Models
REFNO PARTNO. QTY. DESCRIPTION

1 5049200 1 DECAL, Control Panel
2 1723175 1 DECAL, Warning, Main
3 5045559 1 DECAL, Operation
4 5045923 1 DECAL, Oil Reservoir
5 5022063 1 DECAL, Deck Height
6 5047696 1 DECAL, Priming Instructions
7 1704277 1 DECAL, Danger (Chute In Place)
8 1704276 1 DECAL, Danger (Hand Under Deck)
9 1720389 2 DECAL, Warning, Mower
10 1704473 1 DECAL, Hot Surface
11 5061042 1 DECAL, Warning, Hand In Belt
12 1725671 1 DECAL, Ground Speed, LH
13 1725670 1 DECAL, Ground Speed, RH
14 1725669 1 DECAL, Parking Brake
15 1725941 1 DECAL, CZT Hydro Release
16 5022813 1 DECAL, 61"
17 5022814 1 DECAL, 72"
18 5047554 1 DECAL, Fuse Location
19 5021036 2 DECAL, Grease Daily
20 - 1 Model/Serial Number Tag (Not a serviceable part)
21 - 1 DECAL, 105dB (Export models only) (Not a serviceable part)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 83 TP 400-7061-13-5Z-F



Oil Cooler Mount Group (Early Models)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

061CLRO

See Hood, Bumper
& Shield Group

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 84 TP 400-7061-13-5Z-F



Oil Cooler Mount Group (Early Models)

REF NO

Footnotes

PART NO.
5025011X8
5025156
5047564B
5020602
5047547B
5022377
25010-4
5025095
5025126
5047570B
5047566B
5022308
5025299X6
5022319
5025139
5047739B
5025010X8
5025154
5050923X36
5022883X34
5022883X35
5047738B

QTy.

B S \© T | R o ) T S S S N N Y - e G U O I G S ¢ )]

DESCRIPTION
BOLT, 5/16-18 x 1
WASHER, 3/8" SAE
OIL COOLER PIVOT PLATE
COLLAR, 1" Split
SEAT MOUNT STOP
OIL COOLER
BOLT, 1/4-20 x 1/2
NUT, 1/4-20 Hex Nylon Lock
NUT, 1/4-20 Hex Serrated Flange
OIL COOLER MOUNT
COOLER MOUNT ANCHOR
BODY CLIP, 5/16-18
SCREW, Allen Head, 1/4-20 x 3/4
KNOB
NUT, 5/16-18 Hex Large Serrated Flange
TANK MOUNT BRACKET
BOLT, 1/4-20 x 1
WASHER, 1/4" SAE
HOSE, 36"
EXPANSION TANK, Complete
CAP
OIL COOLER MOUNT PLATE-LH

The above parts group applies to the following Mfg. Nos.:

5901070 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved.

85

TP 400-7061-13-5Z-F



Oil Cooler Mount Group (Later Models)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

061CLR1

e m e

See Hood, Bumper
& Shield Group

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 86 TP 400-7061-13-5Z-F



Oil Cooler Mount Group (Later Models)

REF NO PART NO. QTy. DESCRIPTION

1 5025011X8 5 BOLT, 5/16-18 x 1

2 5025156 5 WASHER, 3/8" SAE

3 5048577B 1 OIL COOLER PIVOT PLATE

4 48582 1 OVERFLOW HOSE

5 5020835 1 CLAMP, Hose

6 5022883X34 1 EXPANSION TANK, Complete

6 5022883X35 1 CAP

7 5025010X8 2 BOLT, 1/4-20 x 1

8 5025154 2 WASHER, 1/4" SAE

9 5025095 3 NUT, 1/4-20 Hex Nylon Lock
10 5048570B 1 OIL COOLER MOUNT PLATE-LH
11 5025139 4 NUT, 5/16-18 Hex Large Serrated Flange
12 5022308 2 BODY CLIP, 5/16-18
13 5048580B 1 COOLER PIVOT ANCHOR
14 5025299X4 5 SCREW, Allen Head, 1/4-20 x 1/2
15 5048581B 1 COOLER LOCK BRACKET
16 5020602 2 COLLAR, 1" Split
17 5022319 1 KNOB
18 5025126 4 NUT, 1/4-20 Hex Serrated Flange
19 5022377 1 OIL COOLER
20 5048562B 1 OIL COOLER MOUNT

Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 87

TP 400-7061-13-5Z-F



Suspension Group - Rear

NOTE: Unless noted otherwise, 061sUSO
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 88 TP 400-7061-13-5Z-F



Suspension Group - Rear
REFNO PARTNO. QTY. DESCRIPTION

1 5025298 2 SET SCREW, Square Head, 1/2-13 x 3
2 5025301 2 NUT, 1/2-13 Hex Jam
3 5045904 2 SPRING COMPRESSION PLATE
4 5045898 2 SPRING RETAINER
5 5022323 2 SPRING, Suspension
6A 5045601B 1 SPRING SADDLE-LH
6B 5045602B 1 SPRING SADDLE-RH (Not Shown)
7 5045588B 2 WHEEL MOTOR MOUNT
8 5061038 2 SUSPENSION A-ARM, Upper, Complete (Includes Ref No. 9 & 10)
9 5022250 16 BUSHING, Flange
10 5020095 12 GREASE FITTING
11 5045305 4 PIVOT SLEEVE, Long
12 5045306 8 PIVOT SLEEVE, Short
13 5022269 8 O-RING
14 5045307 8 WASHER, A-Arm
15 5025294 8 BOLT, Allen Head, 1/2-13 x 3
16 5025056 10 NUT, 1/2-13 Hex Nylon Lock
17 5046857 2 SUSPENSION A-ARM, Lower, Complete (Includes Ref No. 9 & 10)
18 5025018X24 4 BOLT, 1/2-20 x 3
19 5025098 8 NUT, 1/2-20 Hex Nylon Lock
20 5025018X20 4 BOLT, 1/2-20 x 2-1/2
21 5025017X52 4 BOLT, 1/2-13 x 6-1/2
22 5046059B 2 SPACER PLATE
23 5025332 2 NUT, 1/2-13 Hex Side Lock
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

5901074 (S/N: 1225 & below) (1S5000Z/C3

5901071 (S/N: 1225 & below) (1S5000Z/C3

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 89 TP 400-7061-13-5Z-F



61" & 72" Mower Deck - Hanger Chains

NOTE: Unless noted otherwise, 0616CHO
use the standard hardware torque
specification chart.

1 2
12 |
L NS
5L SR 3 43

LN
@ 6 NNy <
" N 0 @\ &,
@ o _ALETS 7
% \‘: T ® \ 5
‘\\‘l /\\%/
: S P 3 /'E
‘\\a\\\\\ 7 8 7-4"‘// - }’,///
5000/61R CEtig LT
5000/72 ié? 0T
TTT— 10
5000/72R

The above parts group applies to the following Mfg. Nos.:
5900201 (S/N: 1209 & below) (5000/61R)

5900203 (S/N: 1209 & below) (5000/72)

5900204 (S/N: 1209 & below) (5000/72R)

© Copyright 2006 Ferris Industries. All Rights Reserved. a0 TP 400-7061-13-5Z-F



61" & 72" Mower Deck - Hanger Chains
REFNO PARTNO. QTY. DESCRIPTION

1 5025096 4 NUT, 3/8-16 Hex Nylon Lock
2 5025084 4 NUT, 3/8-16 Hex Jam
3 5025156 12 WASHER, 3/8" SAE
4 5050878X3 2 CHAIN, 3 LINKS
5 5025013X14 6 BOLT, 3/8-16 x 1-3/4
6 5025128 4 NUT, 3/8-16 Hex Serrated Flange
7 5045026 2 FRONT DECK HANGER
8 5025038 2 NUT, 1/2-13 Hex
9 5025158 4 WASHER, 1/2" SAE
10 5025056 2 NUT, 1/2-13 Hex Nylon Lock
11 5050878X5 2 CHAIN, 5 LINKS
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900201 (S/N: 1209 & below) (5000/61R)

5900203 (S/N: 1209 & below) (5000/72)

5900204 (S/N: 1209 & below) (5000/72R)

© Copyright 2006 Ferris Industries. All Rights Reserved. 91 TP 400-7061-13-5Z-F



61" Mower Deck - Deflector & Shield - Rear DIscharge

NOTE: Unless noted otherwise, 0616DS0

use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5900201 (S/N: 1209 & below) (5000/61R)

© Copyright 2006 Ferris Industries. All Rights Reserved. 92 TP 400-7061-13-5Z-F



61" Mower Deck - Deflector & Shield - Rear DIscharge

REF NO
1

No o~ WN

Footnotes

PART NO.

5025057
5048418B
5025011X8
5025145X8
5048244B
5048243
5048245B

QTy.

11
1

7
4
1
1
1

DESCRIPTION
NUT, 5/16-18 Hex Nylon Lock
SHIELD
BOLT, 5/16-18 x 1
CARRIAGE BOLT, 5/16-18 x 1
DEFECTOR MOUNT
RUBBER DEFLECTOR
RETAINING PLATE

The above parts group applies to the following Mfg. Nos.:
5900201 (S/N: 1209 & below) (5000/61R)

© Copyright 2006 Ferris Industries. All Rights Reserved.

93

TP 400-7061-13-5Z-F



61" Mower Deck - Housing, Covers, Spindles & Blades - Rear Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

-~
\\ - —
=

1
*{o

s I
S ALY ptd
ST A ! wl <
T===" L)
Nt Se L
| e
@ [
o, 8 2
N
g W 2
3 2
AN v, sl &
SN v T
-, ~ - ~
-, ~ < '~
e N N
Ql\\\ -~ “ \\
/‘l)\ ~~~\ o, |‘v¢ S
KT‘ Y 2 | oo e
) ey TSSO
L V & DN
el . D4
[
&l

CIIIIIIIwm

[®

s
o
Ly

Torque Capscrews
to 70 Fi. Lbs.
(95 Nm)

,4'/7'.73
i
‘\]\‘:?!]
e
W

0616HCRO

The above parts group applies to the following Mfg. Nos.:
5900201 (S/N: 1209 & below) (5000/61R)

© Copyright 2006 Ferris Industries. All Rights Reserved. 94

TP 400-7061-13-5Z-F



61" Mower Deck - Housing, Covers, Spindles & Blades - Rear Discharge

REF NO PART NO. QTy.

1 6648314 1
2 5021674 2
3 5048422B 1
4 5048423B 1
5 5025040 3
6 5041477 18
7 5022308 6
8 5025155 6
9 5025011X6 6
10 5025057 12
11 5030301 3
12 5041480 3
13 5020864 6
14 5020866 6
15 5041653 3
16 5020828 6
17 5030293 3
18 5020095 3
19 5041672 3
20 5023156 12
21 5023272 3
22 5025159 3
23 5025019X76 3
Footnotes

DESCRIPTION

61" RD MOWER HOUSING ASSEMBLY (Includes safety decals)

VINYL CAP

DECK SHIELD - RH

DECK SHIELD - LH

NUT, 5/8-11 Hex

SPACER, .63 x 1.06 x .23

BODY CLIP, 5/16-18

WASHER, 5/16" SAE

BOLT, 5/16-18 x 3/4

NUT, 5/16-18 Hex Nylon Lock
SPINDLE ASSEMBLY, Complete
SPINDLE SHAFT

SNAP RING, External

SNAP RING, Internal

SPINDLE WASHER, Top
BEARING

SPINDLE HOUSING

GREASE FITTING

SPINDLE WASHER, Bottom
BOLT, Flange Head, 5/16-18 x 1-1/4
MOWER BLADE, SAND, 21" (Applies to CE model only)
WASHER, 5/8" USS

BOLT, 5/8-11 x 9-1/2

The above parts group applies to the following Mfg. Nos.:

5900201 (S/N: 1209 & below) (5000/61R)

© Copyright 2006 Ferris Industries. All Rights Reserved.

95

TP 400-7061-13-5Z-F



61" Mower Deck - Pulleys, Belt & Idler Arm - Rear Discharge

NOTE: Unless noted otherwise, 0616PBRO
use the standard hardware torque
specification chart.
The above parts group applies to the following Mfg. Nos.:
5900201 (S/N: 1209 & below) (5000/61R)
96 TP 400-7061-13-5Z-F

© Copyright 2006 Ferris Industries. All Rights Reserved.



61" Mower Deck - Pulleys, Belt & Idler Arm - Rear Discharge

REF NO PART NO. QTy.

1 5023123 1
2 5025098 2
3 5025158 4
4 5021976 4
5 5025017X36 1
6 5025150 2
7 5045022 1
8 5021541 2
9 5045023 2
10 5020095 1
11 5045019B 1
12 5021811 1
13 5025018X24 1
14 5025096 1
15 5025156 1
16 5022788 1
17 5025013X8 1
18 50465568 1
19 5025056 1
20 5022800 1
21 5025018X28 3
22 5025128 1
23 5045024B 3
24 5020815 3
25 5050407X9 3
26 5020819 3
27 5025010X8 6
Footnotes

DESCRIPTION
BELT
NUT, 1/2-20 Hex Nylon Lock
WASHER, 1/2" SAE
PULLEY, Idler
BOLT, 1/2-13 x 4-1/2
WASHER, 1/2" USS
SPACER, .52 x 1.00 x 3.50
BUSHING, Flange
SPACER, .52 x 1.00 x .44
GREASE FITTING
IDLER ARM
EYEBOLT, 3/8" x 8"
BOLT, 1/2-20 x 3
NUT, 3/8-16 Hex Nylon Lock
WASHER, 3/8" SAE
SPRING, Compression
BOLT, 3/8-16 x 1
SPRING ANCHOR
NUT, 1/2-13 Hex Nylon Lock
HOLE PLUG
BOLT, 1/2-20 x 3-1/2
NUT, 3/8-16 Hex Serrated Flange
IDLER PULLEY MOUNT
PULLEY, Spindle
KEY, 1/4 SQ. X 2-1/2
BUSHING, Tapered Hub
BOLT, 1/4-20 x 1

The above parts group applies to the following Mfg. Nos.:

5900201 (S/N: 1209 & below) (5000/61R)

© Copyright 2006 Ferris Industries. All Rights Reserved.

97

TP 400-7061-13-5Z-F



61" Mower Deck - Rollers & Casters - Rear Discharge

NOTE: Unless noted otherwise, 0616RLRO
use the standard hardware torque
specification chart.
The above parts group applies to the following Mfg. Nos.:
5900201 (S/N: 1209 & below) (5000/61R)
98 TP 400-7061-13-5Z-F

© Copyright 2006 Ferris Industries. All Rights Reserved.



61" Mower Deck - Rollers & Casters - Rear Discharge

REF NO
1

No o~ WN

8A
8B

10
11
12
13

Footnotes

PART NO.
5020785
5041653
5025155
5025011X8
5025139
5025128
5025013X8
5048537B
5048536B
5025013X36
5045992
1716353
5046446
5025096

QTy.

NDNMNOMMNMMNOMN -2 =2 DDA A g a

DESCRIPTION
ROLLER
SPINDLE WASHER, Top
WASHER, 5/16" SAE
BOLT, 5/16-18 x 1
NUT, 5/16-18 Hex Large Serrated Flange
NUT, 3/8-16 Hex Serrated Flange
BOLT, 3/8-16 x 1
CASTER MOUNT-LH
CASTER MOUNT-RH
BOLT, 3/8-16 x 4-1/2
SPACER, .39 x .63 x 2.56
GAUGE WHEEL
SPACER, .39 x 1.00 x .79
NUT, 3/8-16 Hex Nylon Lock

The above parts group applies to the following Mfg. Nos.:
5900201 (S/N: 1209 & below) (5000/61R)

© Copyright 2006 Ferris Industries. All Rights Reserved.

99

TP 400-7061-13-5Z-F



61" & 72" Mower Deck - Rear Mount Bars

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

0616RMO

~
o

\\
/
/
—®
/|
@
e

The above parts group applies to the following Mfg. Nos.:
5900201 (S/N: 1209 & below) (5000/61R)

5900203 (S/N: 1209 & below) (5000/72)

5900204 (S/N: 1209 & below) (5000/72R)

© Copyright 2006 Ferris Industries. All Rights Reserved. 100 TP 400-7061-13-5Z-F



61" & 72" Mower Deck - Rear Mount Bars
REF NO PART NO. QTY. DESCRIPTION

1 5045009 2 DECK PUSHER BAR, Complete

2 5020095 2 GREASE FITTING

3 5025093 2 NUT, 3/4-16 Hex Jam

4 5025265X24 2 BOLT, 3/4-16 x 3

5 5022111 4 ROD END SEAL

6 5022039 2 BALL JOINT, 3/4-16 Male

7 5025160 2 WASHER, 3/4" SAE

8 5025284 2 NUT, 3/4-16 Hex Nylon Lock

9 5025096 2 NUT, 3/8-16 Hex Nylon Lock
10 5045037B 2 PUSHER BAR MOUNT PIN
11 5025013X10 2 BOLT, 3/8-16 x 1-1/4
12 5025156 4 WASHER, 3/8" SAE

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900201 (S/N: 1209 & below) (5000/61R)

5900203 (S/N: 1209 & below) (5000/72)

5900204 (S/N: 1209 & below) (5000/72R)

© Copyright 2006 Ferris Industries. All Rights Reserved. 101 TP 400-7061-13-5Z-F



72" Mower Deck - Deflector & Shield - Rear Discharge
0617DS0

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5900204 (S/N: 1209 & below) (5000/72R)

© Copyright 2006 Ferris Industries. All Rights Reserved. 102 TP 400-7061-13-5Z-F



72" Mower Deck - Deflector & Shield - Rear Discharge

REF NO PART NO.
5025145X6
5048418B
5025057
5025011X8
50484698
5025155
5025170
5048470
5048471B

—_

© 0O NO O~ WN

Footnotes

QTy.

3
1
7
7
1
3
3
1
1

DESCRIPTION
CARRIAGE BOLT, 5/16-18 x 3/4
SHIELD
NUT, 5/16-18 Hex Nylon Lock
BOLT, 5/16-18 x 1
DEFLECTOR MOUNT
WASHER, 5/16" SAE
WASHER, 5/16" Lock
RUBBER DEFLECTOR
RETAINING PLATE

The above parts group applies to the following Mfg. Nos.:
5900204 (S/N: 1209 & below) (5000/72R)

© Copyright 2006 Ferris Industries. All Rights Reserved.

103

TP 400-7061-13-5Z-F



72" Mower Deck - Housing, Covers, Spindles & Blades

NOTE: Unless noted otherwise, 0617HCO
use the standard hardware torque
specification chart.

\

1

QDODD

S
I‘i
P

’

/

”
_¢ s

% 0

&----IZoo
< v

N Ll

3 =

m
UP
S
a/l/
pd
’
(SR (v
/@ 6G(
—r
rs

Torque Capscrews
to 70 Ft. Lbs.
(95 Nm)

The above parts group applies to the following Mfg. Nos.:
5900203 (S/N: 1209 & below) (5000/72)

© Copyright 2006 Ferris Industries. All Rights Reserved. 104 TP 400-7061-13-5Z-F



72" Mower Deck - Housing, Covers, Spindles & Blades
REFNO PARTNO. QTY. DESCRIPTION

1A 5047400B 1 72" MOWER HOUSING (see footnote) (S/N: 484 & below)
1B 5648518 1 72" MOWER HOUSING ASSEMBLY (Includes safety decals, S/N: 485 & above)
2A 5047560B 1 SPINDLE COVER-RH (S/N: 484 & below)
2B 5048525B 1 DECK SHIELD - RH (S/N: 485 & above)
3A 5047559B 1 SPINDLE COVER-LH (S/N: 484 & below)
3B 5048524B 1 DECK SHIELD - LH (S/N: 485 & above)
4 5025155 6 WASHER, 5/16" SAE
5 5022308 6 BODY CLIP, 5/16-18
6 5047233B 1 DISCHARGE CHUTE
7 5025011X8 8 BOLT, 5/16-18 x 1
8 5025057 2 NUT, 5/16-18 Hex Nylon Lock
9 5025040 3 NUT, 5/8-11 Hex
10 5041477 18 SPACER, .63 x 1.06 x .23
11 5050407X9 3 KEY, 1/4 SQ. X 2-1/2
12 5030301 3 SPINDLE ASSEMBLY, Complete
13 5041480 3 SPINDLE SHAFT
14 5020864 6 SNAP RING, External
15 5020866 6 SNAP RING, Internal
16 5041653 3 SPINDLE WASHER, Top
17 5020828 6 BEARING
18 5030293 3 SPINDLE HOUSING
19 5020095 3 GREASE FITTING
20 5041672 3 SPINDLE WASHER, Bottom
21 5023157 12 BOLT, Flange Head, 5/16-18 x 1-1/2
22 5025057 12 NUT, 5/16-18 Hex Nylon Lock
23 5022476 3 MOWER BLADE, 25"
24 5025159 3 WASHER, 5/8" USS
25 5025019X76 3 BOLT, 5/8-11 x 9-1/2
26 5021674 2 VINYL CAP
Footnotes

- Ref No. 1A (47400) is obsolete. If replacing mower housing, use Ref No. 1B (48518) and guards Ref. No. 2B & 3B
(48525 & 48524).

The above parts group applies to the following Mfg. Nos.:
5900203 (S/N: 1209 & below) (5000/72)

© Copyright 2006 Ferris Industries. All Rights Reserved. 105 TP 400-7061-13-5Z-F



72" Mower Deck - Housing, Covers, Spindles & Blades - Rear Discharge

NOTE: Unless noted otherwise, 0617HCRO
use the standard hardware torque
specification chart.

t
7

cleeeee -

'I
4

m-—--—-—m 3
oI i —
Xom g
2,
)
)
/4
’
A
-~ —
A
7
’
(4
4
A"
7

P
U

[0

/
N/
N

Torque Capscrews
to 70 Ft. Lbs.
(95 Nm)

The above parts group applies to the following Mfg. Nos.:
5900204 (S/N: 1209 & below) (5000/72R)

© Copyright 2006 Ferris Industries. All Rights Reserved. 106 TP 400-7061-13-5Z-F



72" Mower Deck - Housing, Covers, Spindles & Blades - Rear Discharge

REF NO PART NO. QTy.

1 6648456 1
2 5021674 2
3 5048525B 1
4 5048524B 1
5 5025040 3
6 5041477 18
7 5022308 6
8 5025155 6
9 5025011X6 6
10 5025057 12
11 5030301 3
12 5041480 3
13 5020864 6
14 5020866 6
15 5041653 3
16 5020828 6
17 5030293 3
18 5020095 3
19 5041672 3
20 5023157 12
21 5023273 3
22 5025159 3
23 5025019X76 3
Footnotes

DESCRIPTION

72" RD MOWER HOUSING ASSEMBLY (Includes safety decals)

VINYL CAP

DECK SHIELD - RH

DECK SHIELD - LH

NUT, 5/8-11 Hex

SPACER, .63 x 1.06 x .23

BODY CLIP, 5/16-18

WASHER, 5/16" SAE

BOLT, 5/16-18 x 3/4

NUT, 5/16-18 Hex Nylon Lock
SPINDLE ASSEMBLY, Complete
SPINDLE SHAFT

SNAP RING, External

SNAP RING, Internal

SPINDLE WASHER, Top
BEARING

SPINDLE HOUSING

GREASE FITTING

SPINDLE WASHER, Bottom
BOLT, Flange Head, 5/16-18 x 1-1/2
MOWER BLADE, SAND, 25" (Applies to CE model only)
WASHER, 5/8" USS

BOLT, 5/8-11 x 9-1/2

The above parts group applies to the following Mfg. Nos.:

5900204 (S/N: 1209 & below) (5000/72R)

© Copyright 2006 Ferris Industries. All Rights Reserved.

107

TP 400-7061-13-5Z-F



72" Mower Deck - Pulleys, Belt & Idler Arm

NOTE: Unless noted otherwise, 0617PBO
use the standard hardware torque
specification chart.

26
14 16

15

The above parts group applies to the following Mfg. Nos.:
5900203 (S/N: 1209 & below) (5000/72)
5900204 (S/N: 1209 & below) (5000/72R)

© Copyright 2006 Ferris Industries. All Rights Reserved. 108 TP 400-7061-13-5Z-F



72" Mower Deck - Pulleys, Belt & Idler Arm

REF NO PART NO. QTy.

1 5022439 1
2 5025098 4
3 5025158 4
4 5021976 4
5 5025017X36 1
6 5025150 2
7 5045022 1
8 5021541 2
9 5045023 2
10 5020095 1
11 5045019B 1
12 5021811 1
13 5025018X24 1
14 5025096 1
15 5025156 1
16 5022788 1
17 5025013X8 1
18 50465568 1
19 5025056 1
20 5025128 1
21 5025018X28 3
22 5045024B 3
23 5022794 3
24 5050407X9 3
25 5020819 3
26 5025010X8 6
Footnotes

DESCRIPTION
BELT
NUT, 1/2-20 Hex Nylon Lock
WASHER, 1/2" SAE
PULLEY, Idler
BOLT, 1/2-13 x 4-1/2
WASHER, 1/2" USS
SPACER, .52 x 1.00 x 3.50
BUSHING, Flange
SPACER, .52 x 1.00 x .44
GREASE FITTING
IDLER ARM
EYEBOLT, 3/8" x 8"
BOLT, 1/2-20 x 3
NUT, 3/8-16 Hex Nylon Lock
WASHER, 3/8" SAE
SPRING, Compression
BOLT, 3/8-16 x 1
SPRING ANCHOR
NUT, 1/2-13 Hex Nylon Lock
NUT, 3/8-16 Hex Serrated Flange
BOLT, 1/2-20 x 3-1/2
IDLER PULLEY MOUNT
PULLEY, Spindle
KEY, 1/4 SQ. X 2-1/2
BUSHING, Tapered Hub
BOLT, 1/4-20 x 1

The above parts group applies to the following Mfg. Nos.:

5900203 (S/N: 1209 & below) (5000/72)
5900204 (S/N: 1209 & below) (5000/72R)

© Copyright 2006 Ferris Industries. All Rights Reserved.

109

TP 400-7061-13-5Z-F



72" Mower Deck - Rollers & Casters

NOTE: Unless noted otherwise, 0617RLO
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5900203 (S/N: 1209 & below) (5000/72)
5900204 (S/N: 1209 & below) (5000/72R)

© Copyright 2006 Ferris Industries. All Rights Reserved. 110 TP 400-7061-13-5Z-F



72" Mower Deck - Rollers & Casters

REF NO PART NO. QTY. DESCRIPTION
1 5020785 1 ROLLER
2 5041653 1 SPINDLE WASHER, Top
3 5025156 1 WASHER, 3/8" SAE
4 5025013X8 1 BOLT, 3/8-16 x 1
5 5025128 5 NUT, 3/8-16 Hex Serrated Flange
6 5020655 2 PIN, Lynch
7 5041476 6 SPACER, 1.02 x 1.56 x .50
8 5021541 4 BUSHING, Flange
9 5046965B 2 CASTER MOUNT ARM
10 5020095 2 GREASE FITTING
11 5025013X6 4 BOLT, 3/8-16 x 3/4
12 5022098 2 CAP, Plastic
13 5045034B 2 CASTER ROLLER PIN
14 5045188B 2 CASTER YOKE
15 5022060 2 ROLLER, Caster
16 5025011X6 2 BOLT, 5/16-18 x 3/4
17 5025127 2 NUT, 5/16-18 Hex Small Serrated Flange
18 5025292 2 WASHER, 5/16" GD9

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900203 (S/N: 1209 & below) (5000/72)
5900204 (S/N: 1209 & below) (5000/72R)

© Copyright 2006 Ferris Industries. All Rights Reserved. 111 TP 400-7061-13-5Z-F



Electrical Schematic - Charging Circuit - Diesel

. 061ESCCO
(S/N: 410 & below)
ENGINEBLOCK
- @
= = @
FOUR GAUGE WIRE HARNESS | 1S5000Z/C31D WIRE HARNESS > 2
46410 47405 m m
IGNITION SWITCH 2 52
20A FUSE POSITION |CIRCUIT MAKE 2 g3
21803 - m m
| GREEN BLACK 1. OFF none o S
Al 2 HEAT _|19+30+AC 33 3 o
3. RUN 30 + AC o 3 g
PTOZCZ;STCH 4 START |30+ 17+ 50 + AC f [= 2
I ORANGE/BLACK ORANGE/BLACK E ““ 2
YELLOW YELLOW - g
VIOLET VIOLET VIOLET I'L g
g -+
N_, BLUE ] % o om ]
— GREEN | | —ﬂ H YELLOW YELLOW YELLOW
HOURMETER = 2=
o)
20060 g Z|E|2 N HY M 20A FUSE
jul 5(o|@
\ ml=(= 3 [l [I —I ORANGE/BLACK
 GREEN g | z ORANGE
H - < |3 30A FUSE -
VOLTMETER | E | a " PTD;m)TCH 21771 g
22387 g 5 | < g 20AFUSE (2 2
<] + o 21603 3 K
AN GREEN 1 | 2 H 52
WHITERED _—1— Q3 WHITE P a3
" [} a “m
TEMPERATURE o |x |o ALARM HORN E 2
GAUGE = 2IER 22594 Q o E Q
20482 g g = NEUTRAL SWITCH-RH m al &
5|2 3
- " TEMPERATURE O< OO GLOW PLUG m
' SWITCH B INDICATOR
BLACK | T2 22683-4
WHITE | e |3
= : |3
INDICATOR N A&
GAUGE s Q. 0, E
5553 lsle ol o N z J——-? NEUTRAL SWITCHLH o % 10 GLOW
TEEEES R @ 0 0 2 PLUGS
= m Bl z
SRR 2 o ]
i g 2 i
z @
TEMPERATURE [} S
o TOFUEL g
1 S| SENSOR L2 soLeneD |2 N Ijtl DIODE PLUG
22930 i = g 22883-5
= 5 |12 2
= = @
i 2 3 4 5 86 = lul
1 z SEAT SWITCH de Yo %
m 22004 o 60A MAXI FUSE
OIL PRESSURE T A orancemnire 2
SWITCH °
S
2
| H FUSE HOLDER ASSEMBLY ~ STARTER MOTOR
| z ° 47562 AND SOLENOID
. 3 g z =
5 . ES
[ H ool 3 5 ALTERNATOR
I s 2 g
o 5 <
] 3 &
| : Sane ’ é
z .
CIRCUIT BOARD ASSEMBLY 1 N
" YELLOW
( oo
| BRAKE SWITCHES
22182
|
[}

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

112

© Copyright 2006 Ferris Industries. All Rights Reserved.

TP 400-7061-13-5Z-F



Electrical Schematic - Cranking Circuit - Diesel

(S/N: 410 & below) SC
ENGINE =
= z
FOUR GAUGE WIRE HARNESS 1 1S5000Z/C31D WIRE HARNESS T E
46410 47405 E B
IGNITION SWITCH e =2
20A FUSE POSITION |GIRCUIT MAKE 3 23
] 21603 1. OFF none »E 3
] 2. HEAT _[19+30+AC B N o
3RUN_ |30+ AC &q 3 3
PTOZ%BL:TCH 4. START |30+ 17 +50 + AC 2 = 2
ORANGE | ORANGE/BLACK ORANGE/BLACK 1Y e %
YELOW o VELLOW YELLOW 2 <3
vioLer | VIOLET VIOLET m [ 3
— < -
[ [} +
BLUE S ] BLUE o W o m
\ GREEN 1 | | —ﬂ E VELLOW L YELLOW L YELLOW BATTERY
HOURMETER | = 2 |< Qe
20060 e 2B ® H H 20A FUSE
m = 6 m l I BLACK
= © |12 |m 21603
ml= (= o ORANGE/BLACK IGNITION 530
GREEN — 2 [l ﬂ
N 5 z oRANGE
H - . | 30A FUSE -
VOLTMETER  |S 5 2 Mo (" PTO;:’:LTCH 21771 o
5 o = [
22387 2 z ] = 2 20A FUSE |3 2
- o 21602 |© s
-] + RED m
GREEN 11 | g 32
o |5
WHITE/RED 2R WHITE z §ﬁ
TEMPERATURE o|xle l ALARM HORN g E
GAUGE < R 22504 b Yo E Q
22483 o z5 |8 - NEUTRAL SWITCH-RH El 2l =
a B 0 0 5| @
| | TEMPERATURE o GO s m
Back A\ | ! SWITCH g2 228834
IE WHITE 2 |5
2 |m
INDICATOR N <
GAUGE =
“ _J | NEUTRAL SWITCH-LH z
22598 olzl2 |3 |72 1 § j‘)—-? oeas 9 E T0 GLOW
SERIEG B T [oXNe] z PLUGS
<mRE R E B o 5
B 2 g
z |
TEMPERATURE o3 &
o TOFUEL &
1 SENSOR & R = Ijt] DIODE PLUG
C 22630 7R o SOLENOID 1 228835
= 512 2
- = —
1 E SEAT SWITCH e Yo ]
m 22004 - 3 50A MAXI FUSE
z
OIL PRESSURE [ A ORANGEWHITE 2o
SWITCH o
g
2
| z FUSE HOLDER ASSEMBLY ~ STARTER MOTOR
| = O—TO g o 47562 AND SOLENOID
< 9 E ES =
B o
£ %%O}O El §  ALTERNATOR
| = o E
2 3 #
o = 2
g 5
CIRCUIT BOARD ASSEMBLY OO =
46381 . YELLOW
! oae
| BRAKE SWITCHES
22182
|
[}

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 113

TP 400-7061-13-5Z-F



Electrical Schematic - Operator Presence/Safety Circuit - Diesel

. 061ESCIO
(S/N: 410 & below)
ENGINEBLOCK
= £ 3
FOUR GAUGE WIRE HARNESS | 1S5000Z/C31D WIRE HARNESS E
46410 47405 ] B
IGNITION SWITCH g 53
5
20A FUSE POSITION | CIRCUIT MAKE < % B
| BLAGK [ 1.OFF_|none m T
IS
| 2.HEAT |19+ 30+ AC BES 5 °
3. RUN 30 + AC °o = g
PTOQ%BL;TCH 4 START |30+ 17 + 50 + AC E] = 2
(2] 0
ORANGE | ORANGE/BLACK ORANGE/BLAGK > i 2
YELLOW YELLOW YELLOW 2 2
VIOLET A— VIOLET VIOLET m I E’
SREEN 5 - +
BLUE - ] BLUE Wi w oom B
GREEN |1 | L D YELLOW veLow |7 veLow BATTERY
HOURMETER |< 9 1=|a |
20000 g £|r|8 M 20A FUSE
m 2|2|8 ] 21603
o m 9 D l] ORANGE/BLACK IGNITION #30
REEN T4 > SWITCH
= o . |5 228831 30A FUSE -
[P < B 2 il m PTO;:I;(I)TCH #19 #17 21771 8
22387 o g ] 2 5 : E|
A 2 g 20AFUSE |2 El
° 21608 B =z
- + RED m
[_omeen 4 | s E <3
WHTE/RED _A———] Q Bl WHITE - @:}
m m
TEMPERATURE o lx |e | ALARM HORN g 2
GAUGE < oIE & 22594 _s) B Q
22483 2 z g B —+" | NEUTRAL SWITCH-RH m 21 3
S
- m TEMPERATURE O{ OO 2 aLow pLua m
BLACK __A——1\ | SWITGH [l 22883-4
WHITE ¢ =
) = 2
INDICATOR =
. el _
22593 5 |5 | § 5 o | E f, rl NEUTRAIQ_;;IBVITCH LH o E] TO GLOW
SEEEER o [ONNe)] 2 m PLUGS
2R B2 E 2 > z
2 |2 il ) ]
g 2 @
2
TEMPERATURE @ Y
1 3 o TOFUEL |
1 SENSOR 9 = =] DIODE PLUG
@ é 20930 E Mﬁ o SOLENOID ﬂ 20883.5
= I £
= = 2
< o
| I SEAT SWITCH e Y 2
= 22004 - )
u) 60A MAX| FUSE
o
OIL PRESSURE ORANGEMWHITE et
SWITCH °
2
| = 3 FUSE HOLDER ASSEMBLY ~ STARTER MOTOR
b g ° 47562 AND SOLENOID
5 3 H £ =
) 2 5 S
= z m ©  ALTERNATOR
Q > m
| z i @
@ > =<
) o m
| : ’ :
= Cnc O
CIRCUIT BOARD ASSEMBLY ] :
45391 | o YELLOW
O
| BRAKE SWITCHES
22182
|
|

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 114

TP 400-7061-13-5Z-F



Electrical Schematic - PTO Clutch & Hourmeter Circuit - Diesel
(S/N: 410 & below) 061ESCP1

ENGINE BLOCK

FOUR GAUGE WIRE HARNESS 1S5000Z/C31D WIRE HARNESS

=z
E
©
I . 5
46410 m w
IGNITION SWITCH g 5 g
20A FUSE POSITICN [CIRCUIT MAKE E 83
| GREEN BLAGK o 1.OFF none . E o
il > 2.HEAT |19+ 80+ AC a» N o
2
3.RUN  [80+AC L & 3
PTO CLUTCH 4.START |80+ 17+ 50 + AC 2 mn a
ORANGE | ORANGE/BLACK ORANGE!BLACK S I %
YELLOW o) YELLOW YELLOW 2 =
VIOLET ® VIOLET VIOLET m I g
< -
® 3 +
NeBllE ) W ro om 5 BATTERY
h_GHEEN ey | I L{l D vELLow vELLOW 1 vELOW
HOURMETER | < 9= —
20060 % Al b | HY [ 20A FUSE
o m 21603
m % = <} D D -|OFIANGE/BLACK
GREEN —
T |. E4 RANGE
S @ < |2 30A FUSE -
VOLTMETER | < 3 E L PTGQSQY;;TCH 21771 g
22387 2 3 ] = Q 20AFUSE |Z 3
E 3 = 21008 |8 m
- + RED m
GREEN || [~ ~ 3
N BN 45
N WHITE/RED _4—— Q m WHITE # gm
TEMPERATURE | olxls ! ALARM HORN H 2
Rl 20504 o Yo ES o
22483 % H 5 i I ?—*? NEUTRAL SWITCH-RH E IR 3
22438 N
" TEMPERATURE Q_Q GLOW PLUG m
| SWITCH FlE INDICATOR
BLACK Tk =4 > 22883-4
WHITE % %
2
INDICATOR
GRuGE H o ﬁ NEUTRAL SWITCH-LH i
22503 o |2 |2 [E o} ) I - 20438 & o 5 TO GLOW
SEERIER @ [ele) ] m PLUGS
2ERBEIGR g z
I Eg |z P I m % o
S a
z ]
2| TEMPERATURE o 5
m TOFUEL |3
1 SENSOR . |3 soLEnoD |~ ﬁl DIODE PLUG
22030 FERE o I 22883-5
52 2
. § s
< m
| E seatswiteH| Q. Q| |9
m 22004 o 60A MAXI FUSE
22911
OIL PRESSURE T— L oraneEwhITE
SWITCH °
I E
) = g FUSE HOLDER ASSEMBLY STARTER MOTOR | £
= g ° — 47562 ANDSOLENOID | F
53 sool 2= :
= Z— Or—m & ALTERNATOR RED
) F g
] z m @
I} &
o [=}
A E
| g
- 5
CIRCUIT BOARD ASSEMBLY 1 o] YELLOW
45391 l Og_, YELLOW 9 %
I D
m
BRAKE SWITCHES a
RELAY u
22182 21765 L
! =
]

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 115 TP 400-7061-13-5Z-F



Electrical Schematic - Gauges & Alarm Circuit - Diesel

(S/N: 410 & below)

FOUR GAUGE WIRE HARNESS

CIRCUIT BOARD ASSEMBLY
46391

|
46410 |
|
ORANGE ]
YELLOW
vioLeT 4] ®
5 @
BLUE ]
h_CREEN gt |
D {
HOURMETER | = Slzle
20060 e R 1 F
P slefal |57 0
- 28 1 B
h_creen A— |
E3
=
VOLTMETER  |= =
22087 2 2 o |
m fu B
< &
f__creen 4 2 |
G =] = E
= =
TEMPERATURE ol ke |
GAUGE < o ol -
22483 [ 1 |
m Sl
4 i
BLACK |
WHITE
INDICATOR
GAUGE
22503 b |z e § =8 |
FEEEE =
FFEFEEE |
EYYXS (
|
|
|
|
|
[}

BRAKE SWITCHES
22182

ENGINEBLOCK
= = m
= o
1S5000Z/C31D WIRE HARNESS :5
47405 b4 =
IGNITION SWITCH g 5@
20A FUSE POSITION | CIRCUIT MAKE 2 23
21603 m
GREEN BLACK 5 1. OFF none R g 3
il 2 HEAT _[19+30+AC 8% = o
3.RUN  [30+AC o z :
PTO CLUTCH 4 START |30+ 17+ 50+ AC ) o 3
(Y v
ORANGE/BLACK ~ ORANGE/BLACK % o]
YELLOW. o~ YELLOW I g
VIOLET I\ VIOLET . m 1 '_ &
GREEN = — +
[ 5
BLUE It
YELLOW YELLOW 5 YELLOW BATTERY
20A FUSE
ORANGE/BLACK
30A FUSE o
2 SWITCH el 3
- 20A FUSE g
neD Ak 21503 E
IS
>
WHITE » a 3
E} “m
ALARM HORN B £
22524 ) 3 F o
- NEUTRAL SWITCH-RH El al 3
2438 8
/ TEMPERATURE Q OO GLOW PLUG =
SWITCH i 2 INIZJCATOR
5 z 2883-4
= : (R
H ‘? _? NEUTRAL SWITCH-LH E
3 - 243 3 3 TO GLOW
@ Q O 2 PLUGS
S S z
8 2 @
z @
TEMPERATURE > 5
o TOFUEL |9
3 SENSOR o] soLenoD | X =] DIODE PLUG
20930 FE o 1 228835
5 |2 2
= Q &= =
= ] H
= T
I SEAT SWITCH e e 9
5 - il
n 2084 (j; i 60A MAXI FUSE
QIL PRESSURE r RANGEWHITE 2o
SWITCH °
2
5 . 3 FUSE HOLDER ASSEMBLY ~ STARTER MOTOR
- O—]—'O g o 47562 AND SOLENOID
o 4 =
3 9 E 2 =
i .
5 z —oor—a & ALTERNATOR
2 g E .
Fil Q o
m A —
= e Q
_o_,_.ol 2
Oﬂ, YELLOW
(®;

The above parts group applies to the following Mfg. Nos.:

5901070 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved.

116

TP 400-7061-13-5Z-F



Electrical Schematic - Glow Plug Heat Circuit - Diesel

. 061ESCHO
(S/N: 410 & below)
ENGINEBLOCK =
= = B
FOUR GAUGE WIRE HARNESS 1 1S5000Z/C31D WIRE HARNESS - 5
46410 m f<"
| IGNITION SWITCH ?,’ 5P
20A FUSE POSITION CIRGUIT MAKE E g3
] BLACK 21803 1. OFF none : 3
> =<
| 2 HEAT  19+30 + AG 35 o o
3 RUN  30+AC ©°m = =
PTO GLUTCH 4 START 80+ 17450+ AC 2 = 2
ORANGE | ORANGE/BLACK ORANGE/BLAGK g v 3
YELLOW YELLOW - 2
VIOLET VIOLET VIOLET m I é
< -
GREEN |||1 § +
BLUE | BLUE o w0 om ut BATTERY
GREEN i N | AU I] YELLOW YELLOW YELLOW
HOURMETER |£ Sz Q2
20080 2 Z|E|8 | (2 & H H 20A FUSE
bl |2 (m I
EAERE 9 D [l “ORANGE/BLA“K IGNITION #30
[ omeen |1 | z oRanGE SWITCH
H o P 3 22883-1 30A FUSE b
VOLTRETER < ﬂ E m m PTO;:I:(I)TCH #19 #17 21774 8
22387 2 3 ] = 5 - 5
a 3 2 20AFUSE |3 2
» RED 21603 =] m
h__GREEN ,— | & 5 58
WHITE/RED A—{—] 23 WHITE o =
m m
TEMZiﬁ{A;EURE B o m % ' ALARM HORN g 3
< m 22504 T E] 2
22483 % % é 3 | ?,f NEUTRAL SWITCH-RH A al 5
22438 o
m TEMPERATURE ~ 1o ?,58?@:%3’5’ m
BLACK _ A4——h | | SWITCH = 22883-4
WHITE 2 3
= q
INDICATOR -
GAUGE £
5 K f f NEUTRAL SWITCH-LH z
22593 o |5 |2 § a 2 1 z ‘ - 20138 9 3 TO GLOW
TEZEER R i o 0 2 PLUGS
<RI BE2E 2 [ 3
2|7 B ] &
z @
TEMPERATURE @ %
ul g =5
] SENSOR < | STOOLEI;:EDIID R ﬁ DIODE PLUG
22930 R o | 228835
= |o F)
= 5 2 2
= =z
| = 2 o
N H seatswiteH| Qo Q. %
B 22004 L 60A MAXI FUSE
OIL PRESSURE ORANGEMHITE 2
SWITCH o
i B
= z FUSE HOLDER ASSEMBLY ~ STARTER MOTOR
| = OTO @ ° 47562 AND SOLENOID
o - E =
R 3 4 = =
k3 "
£ g'—OJ"O @ |3 ALTERNATOR
| 2 # 5
b g i
| E 1 2 N
o
CIRCUIT BOARD ASSEMBLY | :
46391 ' Oy_, YELLOW
O
| BRAKE SWITCHES
22182
|
[}

The above parts group applies to the following Mfg. Nos.:

5901070 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved.

117

TP 400-7061-13-5Z-F



Electrical Schematic - Charging Circuit - Diesel

(S/N: 411 & above)

FOUR GAUGE WIRE HARNESS

46410

ORANGE

VIOLET

BLUE

@:\ GREEN 1 —

HOURMETER
20060

13701A

@i. GREEN 4

VOLTMETER

13701A

22387
\__GREEN . |
{\ WHITE/RED _——

TEMPERATURE
GAUGE

<
22483 [

JONYEO
[ motaa ¢
N3O

Q3H/ALIHM

JONVHO
MOTIZA
N33HO

|
[

ovig

. 9 |< |
o (5 (2 |3 (m

I5xER

So 2|5 |m

< m|R 222
* (=

o+
(o8
&

CIRCUIT BOARD ASSEMBLY
48391

ALEM

ENGINE BLOCK z
- m
= 2
185000Z/C31D WIRE HARNESS 3
48523 F &
IGNITION SWITCH 2 5%
20A FUSE POSITION [CIRCUIT MAKE 2 23
21603 1.OFF m m
GREEN BLACK . none @ E
il 2.HEAT [18+30+AC §2 o o
3. RUN 30+ AC =] & %
PTO CLUTCH 4. START |30+ 17 + 50+ AC 2 = 3
22884 o ||I- @
ORANGE/BLACK ORANGE/BLACK E %
@) YELLOW YELLOW - o
6l VIOLET VIOLET m [ g
GREEN =
OB *ﬂ“‘ BLUE ?n
—ﬁ 'ﬁ ci YELLOW YELLOW _ YELLOW
Q2
® @ = H 20A FUSE
T 2
11 —‘ ORANGE/BLACK ac IGNITION 430
E SWITCH
o < p— CRANG 228831 30A FUSE -
5 21771 o
§ 2 A #Ho  #7 8
+ RED N A . $
WHITE ;" E
il b
ALARM HORN L g 3
22504 3 % z o
- NEUTRAL SWITCH-RH 3 2zl 3
22438 o |o
TEMPERATURE O_< OO GLOW PLUG m
SWITCH E 2 DICATC
= z IR
= s
E . NEUTRAL SWITCH-LH . z To GLOW
m QO 2 PLUGS
E] ° z
o g g
2| TEMPERATURE o S
S| SENSOR z TOFUEL (&
DIODE PLUG
22080 ﬁ F] ° SOLENOID Tﬂ 20883-5
= 5 2 z
= = o}
= o
I SEAT SWITCH e M S
E 22004 il 60A MAXI FUSE
22911
OIL PRESSURE A ORANGEWHITE
SWITCH
2 g
= z STARTER MOTOR | %
= . FUSE HOLDER ASSEMBLY
= 00 § o preti AND SOLENGID g
3 S 2
£ % +—cPol—A 5 ALTERNATOR
2 g E
% o
m R
z -
n YELLOW
0
BRAKE SWITCHES
22182

The above parts group applies to the following Mfg. Nos.:

5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved.

118

TP 400-7061-13-5Z-F



Electrical Schematic - Cranking Circuit - Diesel

FUSE HOLDER ASSEMBLY
47562

ILHWIONYHO

MOTIER

NIFHDIONYHO
HOVIS/AONVHO

CIRCUIT BOARD ASSEMBLY
46381

Oy,. O YELLOW

STARTER MOTOR
AND SOLENOID

MOT13A

YELLOW

BRAKE SWITCHES
22182

. 061ESCR1
(S/N: 411 & above)
ENGINE BLOCK
= = B
FOUR GAUGE WIRE HARNESS | 1S5000Z/C31D WIRE HARNESS - ]
46410 48523 m s
IGNITION SWITCH g a9
20A FUSE POSITION |CIRCUIT MAKE E g3
] 21603 1.0FF_|none .o 3
| 2.HEAT _ [19+30+AC 33 ; a
3.RUN  [s0+AC s z H
PTO zgsLaL:TCH 4.START |30 + 17 + 50 + AC 2 n a2
ORANGE | ORANGE/BLACK ORANGE/BLACK 2 I 2
YELLOW YELLOW z 2
violer || VIOLET VIOLET m [ &
GREEN 5 - +
sLuE - 1 r—— o BATTERY
f GREEN  +—n | —[l E YELLOW Py YELLOW L YELLOW
HOURMETER (=< 25 le |
20050 g BN ; HY H 20A FUSE
i glel® [} 21803
=z D D ORANGE/BLACK IGNITION #30’
\_cREEN A | SWITCH
H < 228831 30A FUSE -
VOLTMETER g ﬁ E PTO;}I!(\)TCH #9 #17 21771 8
22387 A 3 | 2 20A FUSE E|
5} . 21603 B
\ [ cmeen 41—\ | g £ + 58
| WHITE/RED ,{——] 2 3 WHITE P a4
— m m
TEMZEAE';‘\;EURE - o5 l9 | ALARM HORN g 2
= o|m 22504 fo T E] a
22483 I z é i ?——? NEUTRAL SWITCH-RH Bl 2l &
] Fa 00 22038 sle] B
TEMPERATURE y GLOW PLUG m
. | / SWITCH 5 INDICATOR
BlACK A1 S 208834
WHITE 2 &
L = f
INDICATOR - -
GAUGE s ek H
A el s s o " 5 f,f NEUTRAL SWITCHLH o E 10 GLOW
SEE S E R a o O 2 PLUGS
<RR[ER[E 2 ) i
S 3 g
> ®
2 | TEMPERATURE ] 5
o TOFUEL |o
< SENSOR ) = DIODE PLUG
! 22030 m lﬁ o SOLENOID ﬁ Iil 208835
c T 3
= o 4=z
= = jo)
= 8
] E SEAT SWITCH v Y E
El 22004 3 60A MAXI FUSE
= 22611
OIL PRESSURE ORANGEWHITE
SWITCH
| =
|
|
|
[}

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 119

TP 400-7061-13-5Z-F



Electrical Schematic - Operator Presence/Safety Circuit - Diesel
(S/N: 411 & above) 061ESCI1

BRAKE SWITCHES
22182

ENGINE BLOCK =
= = B
FOUR GAUGE WIRE HARNESS I 1S50002/C31D WIRE HARNESS > E
46410 48523 E m B
IGNITION SWITCH 4 s
] EE
20A FUSE POSITION [CIRCUIT MAKE = g3
) 21e08 1.OFF _ [none o 3
| 2 HEAT |19+ 80+ AG S 3 -
2
3.AUN  [30+AC eq -9 H
PTozgé-eleCH 4. START |80+ 17 + 50+ AC 2 [ 2
- Q
ORANGE ' ORANGE’BLACK ORANGE/BLACK 5 |I‘ %
YELLOW YELLOW - 2
VIOLET VIOLET VIOLET m I 5
GREEN |, 5 - +
se 1] 1 BLUE pra— m BATTERY
GREEN __{ I | I —[l D D VELLOW YELLOW YELLOW
HOURMETER |2 gl
20060 E 2 % 8 @ G , @ crar H Y H 20A FUSE
@ m T 21808
m|z|= D H ]OHANGE/BLACK
~_GREEN _ — | loRANGE
_ S e PTO SWITCH g 3
VOLTMETER 5 a 3 RED 22180 2
22887 2 3 | = 20AFUSE |2 2
h © z + . 21008 |8 g
o | -
h__GREEN = 2 @ 52
N WHITE/RED (+—— 2 |3 WHITE 2 a3
m m
TENIGP%QTEURE - olxl2 | ALARM HORN g 2
< PR 22504 o Yo S Y
22483 g % 5 |E I ?,f NEUTRAL SWITCH-RH m glE| 2
z 5 S |o
- m TEMPERATURE O{ OO o aLow pLua =
' SWITCH E g 22883-4
I 2 2
INDICATOR -
2
= W X
AU lelelels ke " E I?__F NEUTRAL SWITCH-LH o z 0 GLOW
SEEEER o [ONNe) 2 m PLUGS
SRR REE I ] B z
g 9
ES 5
2
2 | TEMPERATURE o I
o ToFUEL |3 |
Y LY ) S| SENSOR 5 = = DIODE PLUG
22830 I 9 SOLENOID | 228835
= I =
= g F—2
T 23 456 - = 2
1 z seatswiteH| @ S| |8
m 22004 i 60A MAXI FUSE
) = 22011
OIL PRESSURE e A\_ORANGEWHITE
SWITCH N
A
at ' g
- 2 STARTER MOTOR | %
= FUSE HOLDER ASSEMBLY i}
= o=0| |R o i AND SOLENOID | £
r ] ° i = ] = 2
| i 2 - ER N =
! \ I z Or—# § ALTERNATOR
dodari ) 2 @ 3
[ ) 5
I E 2
B
CIRCUIT BOARD ASSEMBLY San® YELLOW
46391 l - YELLOW
00|
|
|

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 120 TP 400-7061-13-5Z-F



Electrical Schematic - PTO Clutch & Hourmeter - Diesel

(S/N: 411 & above)

FOUR GAUGE WIRE HARNESS IS5000Z/C31D WIRE HARNESS

68041
379V3I AH3LIVE JAILVOIN

061ESCPO

ENGINEBLOCK
= m
= = fod
E
<
m
2}
BE]
g3
E
2

8 g

£

Ir o

2

e

[ g
- +
BATTERY

22387

46410 47405
IGNITION SWITCH
20A FUSE POSITION |GIRCUIT MAKE
21603
BLAGK 1.0FF __ [none
Al ‘ . e 2.HEAT [19+80+AC
3.RUN  |30+AC
PTOZQ[Q.Bl:TCH 4.START [30+ 17+ 50+ AC
ORANGE ORANGE/BLACK ORANGE/BLACK.
YELLOW 0 YELLOW YELLOW
VIOLET - ’—‘ ® VIOLET VIOLET
& @ GREEN g
ABLUE MG M COM E
N GHEEN _p—\ | Lﬂ H D YELLOW YELLOW YELLOW
HOURMETER | 2=
20050 il ER E Y H 20A FUSE
m ol 21603
m|E o 01 ORANGE/BLACK
hooeen o 4| = RANGE
= ©
E4 o M PTO SWITCH
VOLTMETER | < = Ed 22180
M A -
B g

MOTIA

20A FUSE
21503

a3y

Ir
Hovia

\ \__GREEN |
\ WHITERED _1+—

ALHM

WHITE

ALIHM

ALTERNATOR

ALHMA3d

GLOW PLUG
INDICATOR
208834

TO GLOW

PLUGS

0 Irl DIODE PLUG
228835

60A MAXI FUSE
22011

FUSE HOLDER ASSEMBLY
47562

YELLOW

30A FUSE
2177

£98Lt
379V AH3LIVE JALLISOd

a3y

STARTER MOTOR
AND SOLENOID

MOTI3A

TEMPERATURE
HotL < g @ % ALAI;;MIS;IORN el
24838 E g by - NEUTRAL SWITCH-RH
uf z 22438
m TEMPERATURE O( Oo
BLACK 1 / SWITCH E 2
5 |z
= z |R
INDICATOR -
GAUGE
2050 sklgkk E 2__?') NEUTRAL SWITCH-LH o
(2] D [m 3 22438
TEREF 8
z @
2 | TEMPERATURE ) &
T m [e]
© € SENSOR 2 soLeno |
22930 I o
o 5 |2 2
= g +—=
1.2 3 4.5 & < = @
I SEAT SWITCH e e 2
El 22004 fg"
OIL PRESSURE ORANGEMWHITE
/ SWITCH o
El
2
= . 2
O==0| [T °
1 = 3
5 2 . I |2
a H—oro—5 B
o @ o
z jud °
I} 5
ﬁ O
B 2
CIRCUIT BOARD ASSEMBLY OTO
46391 O'g"
O
BRAKE SWITCHES
22182

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 121

TP 400-7061-13-5Z-F



Electrical Schematic - Gauges & Alarm Circuit - Diesel

21768

(S/N: 411 & above) SCG
ENGINE BLOCK =
= = m
= = B
FOUR GAUGE WIRE HARNESS 1 1S5000Z/C31D WIRE HARNESS 5
46410 48523 A "<“
IGNITION SWITCH g 52
20A FUSE POSITION [CIRCUIT MAKE E g3
l 21803 1. OFF m m
GREEN BLACK . fone 34 2
il 2.HEAT |19+ 30+AC B o a
2
3.RUN  |30+AC °m > =
PTO CLUTCH 4 START |30+ 17+ 50~ AC 2 [ %
ORANGE | ORANGE/BLACK o~ ORANGE/BLACK. % ““ g
YELLOW s YELLOW N h JELLOW [ g
violer 4 VIOLET. ~ VIOLET PN ™ [ El
- +
BLUE [} W WS com BATTERY
GREEN At | ‘ﬂ D D YELLOW YELLOW YELLOW
HOURMETER | 2|« 1 |
20060 % K E 2 0 0| | H H 20A FUSE
) fuf
m 1= = D [l —‘ ORANGE/BLACK
N_GHEEN Y
£ PTO SWITCH e ting 3
= 21771 [}
VOI—‘J-!;S;ER g a 5 l 22180 @
22 n 3 o 20AFUSE |z 2
I=] = 21603 g =
e . | [F M RED PPN o
P 5 B ] &»
[ E WHITE 3 & a
TEMPERATURE < |o I ALARM HORN g 2
GAUGE < S |m 2 22504 o e B ;
22483 <] > 'g 5 - NEUTRAL SWITCH-RH B 2Rl 3
ul o 0 0O 2438 S|Ig] =
/ TEMPERATURE — 5 GLow FLuG m
@ W&K | SWTCH E £ 228834
T = ]
INDICATOR -
GAUGE =
= ?_ f NEUTRAL SWITCH-LH z
= LELEEE i : e s | i
FREEEE | B B z
o o 3 i
2 m
= @
2| TEMPERATURE 2 =
ul TOFUEL |8
bddd 1 SENSOR 5 d = DIODE PLUG
22930 E 2 o SOLENOID ﬁ 228835
5 12 =
= S &
< m
I I SEAT SWITCH b Qe 2
E] 22094 - o 60A MAXI FUSE
| OIL PRESSURE (' g =
ORANGEMWHITE
SWITCH ° /T
" 2 (™
= = STARTERMOTOR |
| = . é B FUSE HOLDER ASSEMBLY AND SOLENOID. |
° OO0 3 =
< 3 2 = 2
& o
a o3 5 ALTERNATOR D
1 E 7 ]
- ) 5
Y 5
F 2
CIRCUIT BOARD ASSEMBLY — 050 ’" o YELLOW
48391 1 O@,,O YELLOW s, 6
9
m
| BRAKE SWITGHES RELAY i
] =
[}

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved.

122

TP 400-7061-13-5Z-F



Electrical Schematic - Glow Plug Heat Circuit - Diesel
(S/N: 411 & above) 061ESCH1

BRAKE SWITCHES
22182

ENGINEBLOCK
= =
FOUR GAUGE WIRE HARNESS | 1S5000Z/C31D WIRE HARNESS T E
z
46410 48523 E m
IGNITION SWITCH Q 58
20A FUSE POSITION | CIRCUIT MAKE 2 g3
1 21603 1.OFF _ |none m 3
[ —oBeE BLACK < N 2
2. HEAT _[19+80 + AC FES 5 °
3.RUN _ |30+AC Cm 5 H
PToz%BliTC” 4. START |30+ 17 + 50 + AC 2 [ 2
o '
ORANGE | ORANGE/BLACK ORANGE/BLACK > i 2
YELLOW 0} YELLOW YELLOW 4 °
VIDLET k—[ VIOLET VIOLET m I g
D G | chEen i - +
BLUE ] BLUE wo b0 oom
GREEN _ﬂ D YELLOW YELLOW YELLOW BATTERY
HOURMETER |2 Slxla . E—
20060 % Bz N Q@ Hl H 20A FUSE
FRELE ] ||
Mz (= ORANGE/BLACK
f\ cREsN 1 | | D D
= 30A FUSE
VOLTMETER | < 5 4 PTO SWITCH 20771 3
22387 =] m l [+ 22180 @
2 = 2 = 20A FUSE 2
= o 21603 ]
RED m
GREEN 2 |z + M @
\_GREEN — | S 52
WHITE/RED _A—— Q El WHITE M gj
1 2 e
TEM(P]iﬁé‘lEURE . olxle ALARM HORN H 2
s IIE R 22594 o B Q
22483 g 15 |E - NEUTRAL SWITCH-RH El 2B 3
m 2z < @) 22438 ofls| B
TEMPERATURE 5 GLOW PLyS m
||| ] SWITCH E 2 22883-4.
2 |5
= 2 |A
INDICATOR | -
n 2 ? _? NEUTRAL SWITCH-LH H
22598 - =1
o [= |2 )%’ E 2 ] E 22438 2 A TO GLOW
sEEEER o O O £ PLUGS
“PEREE | B g &
z =
2 | TEMPERATURE o x
u TOFUEL |3
| SENSOR |2 SOLENOID |* =] m DIODE PLUG
22030 i |z g L 228895
= [
= 2 5
= m
] I SEAT SWITCH e 9
m 22024 o 80A MAXI FUSE
| C = 22011
OIL PRESSURE ORANGEMWHITE {
SWITCH
' : g
= z STARTERMOTOR | %
= FUSE HOLDER ASSEMBLY
s om0 B ° amsen ANDSOLENOID |
5 g ‘ EE = 2
r Z O—a o ALTERNATOR
9 -y il
| H o @
b} %
2 8
| : ’
2z e
CIRCUIT BOARD ASSEMBLY i YELOW
46391 ' O,ﬂ,,o YELLOW
|
[}

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1225 & below) (1S5000Z/C3
5901074 (S/N: 1225 & below) (1S5000Z/C3
5901071 (S/N: 1225 & below) (1S5000Z/C3

© Copyright 2006 Ferris Industries. All Rights Reserved. 123 TP 400-7061-13-5Z-F



Electrical Schematic - Charging Circuit - Gas

FOUR GAUGE WIRE HARNESS

ORANGE

YELLOW

VIOLET A
| BLUE |
GREEN 41, |
< o
HOURMETER | < S s le
20060 = =T |3
M = |E|m
= 2 (2 m
m|Z|z
GREEN 4 |
g
F
VOLTMETER < a
22387 2 3
m m
= S
@ |
creen 41 | s g
WHITE'RED 4——1 I
m
TEMPERATURE o l% o
GAUGE < Sim (&
22483 = Z |5 |m
0 PR
a m (=
BLACK 41—\
WHITE
INDICATOR
22603

AVED
SLHM
ovig

SONVHO
FACTIAN
EEES)

N

CIRCUIT BOARD ASSEMBLY
26301

ENGINE BLOCK -
= m
= = o
E
E i
o
3 82
B Sm o
1S5000Z/D34 MAIN WIRE HARNESS am k) S
47854 FES 5 3
a4 b3 »
Bl 2 o}
IGNITION SWITCH N m g
|| GREEN BLACK POSITION | CIRCUIT MAKE s [ g
R b} 1. OFF GEMEA =
PTO CLUTCH 2.AUN B&L&A o
22884 3. START B&L&S - + 2
3
VELLOW YELLOW YELLOW BATTERY s
VIOLET N VIOLET &P
a5
I g4
BLUE PTO SWITCH o
22180 < 4
20A FUSE © W oom 5 B g
NG, @ zees i o2 2
o
& & TEMPERATURE e "
kS ORANGE
- SWITCH H Y —
T o
e 3 —m [l ° 2 20AFUSE
5 2 2 0 0] %%
2 ] z H
TEMPERATURE @
SENSOR s ALTERNATOR
= 22484 3
g 2
E 4@3\ ﬂ—“l“ 20A FUSE \
21603
NEUTRAL SWITCH-RH startSoron |3
OIL PRESSURE 21451 il
SWITCH 3 ORANGEBLACK ANDSOLENOID | &
B 1 ;
£ RELAY TO FUEL PUMP
21766 =
NEUTRAL SWITCH-LH — SRR )i
21451 YELLOW
2 2
® 5 3 |o
% o u g —— - —— -
s ol =& COIL PACK WIRE HARNESS
= ORANGE/GREEN = E 47873 |
3
A TO FUEL IGNITION COILS
BRAKE SWITCH %7 I soLenoin [}
22182
Q
ORANGE/BLACK
BLAGK - f\* ORANGEBLACK ] '
§©£ ORANGE I
ALARM HORN SEAT SWITCH l
22594 22094
! !
ORANGEWHITE -
o |_______°\ IGNITION
2 MODULE
3 ORANGE
R
=
z
ﬁ GREEN |“.
DIODE PLUG VIOLET
22883-5

TO COIL TRIGGER

The above parts group applies to the following Mfg. Nos.:

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved.

124

TP 400-7061-13-5Z-F



Electrical Schematic - Cranking Circuit - Gas

061ESDRO

ENGINE BLOCK

089.t
378V AHILIVE SALLYDIN

TO COILTRIGGER

z
i
fd
E]
= °
FOUR GAUGE WIRE HARNESS 1 1850002/D34 MAIN WIRE HARNESS N b3
46410 47854 23 4
2 7 a
IGNITION SWITCH ; I §
| ] | —SREEN BLACK POSITION _| CIRGUIT MAKE - H
1.OFF G&M&A [=
PTO CLUTCH 2.RUN |B&LAA 3
22884 3.8TAR B&L&S - + 4
ORANGE ] E
YELLOW. P YELLOW YELLOW BATTERY =
VIOLET VIOLET VIOLET & g
GHEEN ||I- ‘;',: :||
BLUE ] BLUE PTO SWITCH By
GREEN - 22180 < =<
h_GREEN 1
B 20A FUSE 3 | g
HOURMETER = % R‘ o OND! - 21603 5 % 'I!
20060 o 3 [ H @& 5 BLACK m
il 3 1] i} ] Q  TEMPERATURE ORANGE
mlz |z SWITCH -ﬂ et
AN [ areen 4L | 2 o
H 2 @ e 1 [ 2aruse
VOLTMETER  |< E Q F 5 21603
o m = m M
227 R 2 | © TEMPERATURE /‘5:
= S
. SENSOR
GREEN | I 2 22484
WHITE'RED +—}—] EaE 3 4E@ ﬂ—”\lv 20A FUSE
TEMPERATURE okl 1 21803
en 5 g g NEUTRAL SWITCH-RH -
= zI12 2 OlL PRESSURE 21451 ORANGEBLAGK STARTER MOTOR |
a A SWITCH - AND SOLENOID |5
m GREEN =
, e
siack A | 4‘;’]’““ 2 ReLAY TO FUEL PUMP
WHITE 21766 =
INDICATOR =" cneex =
GAUGE NEUTRAL SWITCH-LH 5:'6——} I
22503 e |9 = ~ l "
21zl2 18k le ) 21451 VELLOW
ZEEEEE —ol&
EREF | 3 "
2
o H B
| % g g [ e —  C—
= g 2 COIL PACK WIRE HARNESS
| ORANGE/GREEN = E 47873 |
3
s | JOFUEL IGNITION COILS
I BRAKE SWITCH SOLENOID 1
| 22182 |
I BLACK - + ORANGE/BLACK S l I
CORANGE I
| ALARM HORN SEAT SWITCH |
22694 22064
I |
ORANGEWHITE —
o l—-—-—-—“\ IGNITION
2 MODULE
CIRCUIT BOARD ASSEMBLY 2 ORANGE
45381 I g
H
| 3 i
DIODE PLUG
l 22883-5
[}

The above parts group applies to the following Mfg. Nos.:
5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved. 125 TP 400-7061-13-5Z-F



Electrical Schematic - Operator Presence/Safety Circuit - Gas

061ESDIO

ENGINE BLOCK

069L%
378YD AHILIVE JAILVOIN

=z
m
g
<
FOUR GAUGE WIRE HARNESS 1 1850002/D34 MAIN WIRE HARNESS N : g
46410 47854 35 2
& 4
o i
IGNITION SWITCH ; §
| GREEN POSITION | GIRGLIT MAKE = fir 2
1. OFF GEM&A o
PTO CLUTCH 2.RUN B&L&A b
Priuit 3.START |B&L&S - + 2
ORANGE ] 5
YELLOW ’@ﬁ‘ YELLOW YELLOW YELLOW BATTERY r<II
o
VIOLET | — ® VIOLET VIOLET § ?'
@ GREEN i a4
BLUE || ] BLUE PTO SWITCH 3
GREEN 1 — 22180 < E
™ 208 FusE e ] < |B s
< o 21603 = (=} o
HOURMETER | = MR @ D m = o
iy ] zlElm 1 & TEMPERATURE
m S (2|m g ORANGE
LAESES SWITCH ] Y] e et
AN _omeen 1 | £ o
B £ 5 ‘\E—HU' 01 2 20A FUSE
E 8 2 z 21603
VOLTMETER = =l Q i fa
I} o Jul m
22387 2 3 ]
fn 2 TEMPERATURE
° e SENSOR
\ GREEN 41 - 2 z 22484
| WHITERED A— ENE] El 4@ ﬂ—ﬂhv 20A FUSE
AA 21803
TEMPERATURE _ ol%le [} b
GAUGE H 2T |R NEUTRAL SWITCH-RH
22488 S gD OIL PRESSURE 21251 ORANGEBLACK STARTER MOTOR
u 2= SWITCH » AND SOLENOID
I m GREEN
BLACK I — 4@““ 2
‘ : £ RELAY TO FUEL PUMP
WHITE 21706 =
INDICATOR GREEN -
GAUGE NEUTRAL SWITCH-LH — e [0
22598 o228 7 e ) 21451 YELLOW
TZEEER
ZE2 2R | o
2
2
@ 5 1o
WL 1 | v iwioveiad |
= % ) COIL PACKWIRE HARNESS
| ORANGE/GREEN ~ E 47873 |
5
= | JoFuEL IGNITION COILS
1 BRAKE SWITCH SOLENOID 1
| 2182 | H |
- +
BLACK ORANGE/BLACK
! (©) - ! !
| ALARM HORN SEATSWITCH | P~ | I
2258 22084
| | |
ORANGEWHITE —
o S |_______‘:‘W IGNITION
3 & MODULE
CGIRCUIT BOARD ASSEMBLY 2 o} ORANGE
45391 1 n m
E
5
| ]
DIODE PLUG
I 22883-5
' TO COIL TRIGGER

MOT13A

The above parts group applies to the following Mfg. Nos.:

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved.

126

TP 400-7061-13-5Z-F



Electrical Schematic - PTO Clutch & Hourmeter Circuit - Gas

CIRCUIT BOARD ASSEMBLY
46301

ALARM HORN
22504

SEAT SWITCH
22004

ORANGE/WHITE

ALIHAVIONYHO

ORANGE

r-—-—

— —D\f IGNITION
MODULE

3

ORANGE

GREEN i

BLUE
VIOLET

ENGINE BLOCK
- - m
= = B3
5
z <
s m
» 0
2|
FOUR GAUGE WIRE HARNESS | 1S50002/D34 MAIN WIRE HARNESS . 3 2
47854 35 o A
= > I3
g o 9
IGNITION SWITCH : m §
! - Y BLACK POSITION [ CIRCUIT MAKE 5 i g
1. OFF G&M&A =
PTO CLUTCH 2 RUN B&L&A b
' 22884 3. START |B&L&s - + g
ORANGE =
YELLOW YELLOW VELLOW YELLOW BATTERY =
VIOLET L1 ® ® | ey VIOLET VIOLET gg
6 O 7 GREEN H“ g_‘
sLuE \ BLUE PTO SWITCH g
2
GREEN gt 22180 <
—T™ 20A FUSE s |2 e
HOURMETER | < o< g 21503 [l ﬂ o 2 @
I} @ @ =
20060 = ] EI% | = BLACK - m
@ (2 TEMPERATURE
m ale? ) 2 b m ORANGE o 4 30A FUSE
[ cRreeN  4—t | H o 27
E | £ E s o D 0| [ zarus
< =1 o 1] = = 21603
Vol L;“Q'S En o i 1 d E 2z &} WHITE
m B TEMPERATURE @
S H R 5 | oRanaEBLACK ALTERNATOR
—p_omeen bR [E E: 2
WHITE/RED A—— ] EL —-—4 [l 20A FUSE
TEMPERATURE o l< o | 21603
Povos H 2E R NEUTRAL SWITCH-RH
= z e i OIL PRESSURE 21251 ORANGE/BLAGK STARTER MOTCR
- m = SWITCH AND SOLENOID
| I H
BLACK 4@ I =
WhTE I 5 | ToFuEL PUMP
GAUGE NEUTRAL SWITCH-LH —-CEEEN )y,
s o 5 |2 3Ek 1 21451 YELLOW
FE Eai
<R R é SE g o}
2
T PR pmm e e =
= i I RE] COIL PACK WIRE HARNESS
| = ORANGE/GREEN = E 47873 |
Q
A TO FUEL IGNITION COILS
| BRAKE SWITCH | soLENoiD ]
22182
Q
ORANGE/BLACK
l BLACK + ORANGE/BLACK l
! 1
|
|
1

DIODE PLUG
22883-5

TO COIL TRIGGER

SDPO

MOT13A

The above parts group applies to the following Mfg. Nos.:

5901073 (1S5000Z/D34)

© Copyright 2006 Ferris Industries. All Rights Reserved.

127

TP 400-7061-13-5Z-F






Hardware Identification

Common Hardware Types

Hex Head Capscrew

Carriage Bolt

@ @)

Standard Hardware Sizing

Hex Nut

When a washer or nut is identified as 1/2”, this is the
Nominal size, meaning the inside diameter is 1/2 inch; if a
second number is present it represent the threads per inch

When bolt or capscrew is identified as 1/2 - 16 x 2”, this
means the Nominal size, or body diameteris 1/2 inch; the
second number represents the threads per inch (16 in this
example, and the final number is the body length of the
bolt or screw (in this example 2 inches long).

The guides and ruler furnished below are designed to
help you select the appropriate hardware and tools.

—Q
L 11
< nside
£ ( - ) Diameter
% \
;* \ J
s | | |
N
@ Screw, 1/2 x 2
N Body
< Diameter
| N
L= Body
o Length
—<Q
L N
—
—X
< Y
N
—<
N
—_—n

Wrench & Fastener Size Guide

1/4” Bolt or Nut 5/16” Bolt or Nut
Wrench—7/16” Wrench—1/2”

3/8” Bolt or Nut
Wrench—9/16”

& Torque Specifications

Torque Specification Chart
FOR STANDARD MACHINE HARDWARE (Tolerance +20%)
Hardware : :
Grade <
SAE Grade 2 SAE Grade 5 SAE Grade 8
Size Of in/lbs in/lbs in/lbs
Hardware | ft/lbs | Nm. ft/ibs | Nm. ft/ibs | Nm.
8-32 19 2.1 30 3.4 41 4.6
8-36 20 2.3 31 3.5 43 49
10-24 27 3.1 43 49 60 6.8
10-32 31 3.5 49 55 68 7.7
1/4-20 66 7.6 8 10.9 12 16.3
1/4-28 76 8.6 10 13.6 14 19.0
5/16-18 1 15.0 17 231 25 34.0
5/16-24 12 16.3 19 25.8 27 34.0
3/8-16 20 27.2 30 40.8 45 61.2
3/8-24 23 31.3 35 47.6 50 68.0
7/16-14 30 40.8 50 68.0 70 95.2
7/16-20 35 47.6 55 74.8 80 108.8
1/2-13 50 68.0 75 | 102.0 110 149.6
1/2-20 55 74.8 90 | 1224 120 163.2
9/16-12 65 88.4 110 | 149.6 150 204.0
9/16-18 75 | 102.0 120 | 163.2 170 231.2
5/8-11 90 | 122.4 150 | 204.0 220 299.2
5/8-18 100 | 136 180 | 244.8 240 326.4
3/4-10 160 | 217.6 260 | 353.6 386 525.0
3/4-16 180 | 244.8 300 | 408.0 420 571.2
7/8-9 140 | 1904 400 | 544.0 600 816.0
7/8-14 155 | 210.8 440 | 598.4 660 897.6
1-8 220 | 299.2 580 | 788.8 900 |1,244.0
1-12 240 | 326.4 640 | 870.4 | 1,000 | 1,360.0
NOTES
1. These torque values are to be used for all hardware
excluding: locknuts, self-tapping screws, thread forming
screws, sheet metal screws and socket head setscrews.
2. Recommended seating torque values for locknuts:
a. for prevailing torque locknuts - use 65% of grade 5
torques.
b. for flange whizlock nuts and screws - use 135% of
grade 5 torques.
3. Unless otherwise noted on assembly drawings, all torque
values must meet this specification.

1/2” Bolt or Nut
Wrench—3/4”

7/16” Bolt or Nut
Wrench (Bolt)—5/8”
Wrench (Nut)—11/16”



Parts
Manual
1S5000Z Series

Zero-Turn Riding Mower

IT IS THE POLICY OF FERRIS INDUSTRIES TO IMPOVE ITS PRODUCTS WHENEVER IT IS
POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE CHANGES
OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY OBLIGATION TO
MAKE SUCH CHANGES ON PRODUCTS MANUFACTURED PREVIOUSLY.

" Ferris Industries
5375 North Main Street
Munnsville, NY 13409 USA

800-933-6175

www.ferrisindustries.com

© Copyright 2006 Ferris Industries
All Rights Reserved. Printed In USA.






